SPORTON LAB.

FCC RF Test Report

Report No. : FR461913F

11AX20MIMO_Ant6_6515_106Tone_RU54
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Spectrum o
Ref Level 10.00 dBm  Offset 25.390 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -15.31dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31,880 MHz 200,000 kHz 6.47981 GHz -64.29 dBm -48.98 dB -8.98 dB
-31.880 MHz -21.250 MHz | 200,000 kHz 6.48315 GHz -64.81 dBm -49.50 dB -9.53 dB
-21.250 MHz -11.630 MHz | 200,000 kHz 6.49382 GHz -64.38 dBm -49.06 dB -21.12dB
-11.630 MHz -10.630 MHz | 200,000 kHz 6.50338 GHz -59.09 dBm -43.77 dB -23.87 dB
10.630 MHz 11.630 MHz | 200.000 kHz 6.52660 GHz -49.25 dBm -33.94 dB -14.64 dB
11,630 MHz 21,250 MHz | 200.000 kHz 6.52678 GHz -49.76 dBm -34.44 dB -14.32 dB
21.250 MHz 31,880 MHz = 200.000 kHz 6.54685 GHz -64.80 dBm -40.48 dB -0.52 db
31.880 MHz 50,000 MHz = 200,000 kHz 6.56252 GHz -64.20 dém -48.89 dB -8.89 dB
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Spectrum o

Ref Level 10.00 dBm Offset 25.31 dB Mode Sweep

Count 100/100
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Spectrum Emission Mask Standard: None

Peak Power -16.29 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.740 MHz 200,000 kHz 6.48360 GHz -64.60 dBm -48.31dB -8.31dB
-30.740 MHz -20.490 MHz | 200,000 kHz 6.48430 GHz -65.26 dBm -48.97 dB -9.01dB
-20.450 MHz -11.250 MHz 200,000 kHz 6.49488 GHz -64.67 dBm -48.38 dB -20.70 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.50380 GHz -61.25 dBm -44.96 dB -25.86 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.52624 GHz -50.15 dam -33.86dB -14.16 dB
11.250 MHz 20.490 MHz | 200.000 kHz 6.52628 GHz -50.49 dBm -34.20 dB -14.17 dB
20.490 MHz 30,740 MHz | 200.000 kHz 6.54574 GHz -65.00 dém -48.71 dB -8.72 db
30.740 MHz 50,000 MHz = 200,000 kHz 6.56253 GHz -64.28 dém -47.99 dB -7.99 dB
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Spectrum o
Ref Level 10.00 dBm Offset 25.31 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -15.66 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -30.740 MHz 200,000 kHz 6.47561 GHz -64.51 dBm -48.84 dB -8.84 dB
-30.740 MHz -20.490 MHz | 200,000 kHz 6.48452 GHz -64.67 dBm -49.01 dB -9.31dB
-20.450 MHz -11.250 MHz 200,000 kHz 6.49472 GHz -64.52 dBm -48.85 dB -21.03 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.50378 GHz -59.97 dBm -44.31 dB -24.81 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.52625 GHz -50.01 dBm -34.35dB -14.45 dB
11.250 MHz 20.490 MHz | 200.000 kHz 6.52625 GHz -48.62 dBm -32.95dB -12.95 dB
20.490 MHz 30,740 MHz | 200.000 kHz 6.54570 GHz -64.82 dém -49.15 dB -0.20 db
30.740 MHz 50,000 MHz = 200,000 kHz 6.56041 GHz -64.34 dBm -48.68 dB -8.68 dB
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Spectrum o
Ref Level 10.00 dBm Offset 25.31 dB Mode Sweep
Count 100/100
[® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -15.71dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.740 MHz 200,000 kHz 6.48079 GHz -64.43 dBm -48.72 dB -8.72dB
-30.740 MHz -20.490 MHz | 200,000 kHz 6.48430 GHz -64.99 dBm -49.28 dB -9.32 dB
-20.450 MHz -11.250 MHz 200,000 kHz 6.49469 GHz -64.12 dBm -48.41 dB -20.56 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.50380 GHz -56.77 dBm -41.05 dB -21.95 dB
10.250 MHz 11.250 MHz | 200.000 kHz 6.52625 GHz -47.04 dBm -31.32dB -1142 dB
11.250 MHz 20.490 MHz | 200.000 kHz 6.52625 GHz -47.04 dBm -31.32dB -11.32 dB
20.490 MHz 30,740 MHz | 200.000 kHz 6.54573 GHz -64.56 dBm -48.85 dB -8.86 db
30.740 MHz 50,000 MHz = 200,000 kHz 6.56336 GHz -64.33 dBm -48.61 dB -8.61 dB
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Spectrum o
Ref Level 10.00 dBm  Offset 25.57 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -15.34 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30,950 MHz 200,000 kHz 6.49632 GHz -64.22 dBm -48.88 dB -8.88 dB
-30,950 MHz -20.630 MHz | 200,000 kHz 6.50419 GHz -64.70 dBm -49.37 dB -9.52 dB
-20.630 MHz -11.320 MHz 200,000 kHz 6.52367 GHz -49.74 dBm -34.40 dB -14.40 dB
-11.320 MHz -10.320 MHz 200,000 kHz 6.52369 GHz -49.64 dBm -34.31 dB -14.41 dB
10.320 MHz 11.320 MHz | 200.000 kHz 6.54629 GHz -60.66 dBm -45.32 dB -26.02 dB
11.320 MHz 20,630 MHz |~ 200.000 kHz 6.55558 GHz -64.57 dBm -49.24 dB -21.28 dB
20.630 MHz 30,950 MHz | 200.000 kHz 6.56595 GHz -64.45 dém -49.12 dB -9.12 db
30.950 MHz 50,000 MHz = 200,000 kHz 6.58188 GHz -63.96 dBm -48.62 dB -8.62 dB
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Spectrum Emission Mask Standard: None
Peak Power -15.09 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,950 MHz 200,000 kHz 6.49216 GHz -64.14 dBm -49.05 dB -9.05 dB
-30,950 MHz -20.630 MHz | 200,000 kHz 6.50410 GHz -64.64 dBm -49.55 dB -9.60 dB
-20.630 MHz -11.320 MHz 200,000 kHz 6.52353 GHz -49.25 dBm -34.16 dB -14.04 dB
-11.320 MHz -10.320 MHz 200,000 kHz 6.52370 GHz -49.62 dBm -34.53 dB -14.83 dB
10.320 MHz 11.320 MHz | 200.000 kHz 6.54632 GHz -60.50 dBm -45.41 dB -25.51 dB
11.320 MHz 20,630 MHz |~ 200.000 kHz 6.55540 GHz -63.78 dBm -48.69 dB -20.89 dB
20.630 MHz 30,950 MHz | 200.000 kHz 6.56586 GHz -64.39 dém -49.30 dB 041 de
30.950 MHz 50,000 MHz = 200,000 kHz 6.58387 GHz -63.62 dBm -48.52 dB -8.52 dB
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Spectrum o
Ref Level 10.00 dBm  Offset 25.57 dB Mode Sweep
Count 100/100
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Spectrum Emission Mask Standard: None
Peak Power -15.33 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,950 MHz 200,000 kHz 6.49599 GHz -64.12 dBm -48.79 dB -8.79 dB
-30,950 MHz -20.630 MHz | 200,000 kHz 6.50414 GHz -64.54 dBm -49.21 dB -9.31dB
-20.630 MHz -11.320 MHz 200,000 kHz 6.52344 GHz -48.03 dBm -32.70 dB -12.49 dB
-11.320 MHz -10.320 MHz 200,000 kHz 6.52370 GHz -47.75 dBm -32.41 dB -12.71dB
10.320 MHz 11.320 MHz | 200.000 kHz 6.54632 GHz -56.76 dBm -41.43dB -21.53 dB
11.320 MHz 20,630 MHz |~ 200.000 kHz 6.55532 GHz -64.07 dBm -48.74 dB -21.01 dB
20.630 MHz 30,950 MHz | 200.000 kHz 6.56592 GHz -64.39 dém -49.05 dB -0.10 dB
30.950 MHz 50,000 MHz = 200,000 kHz 6.57519 GHz -63.66 dBm -48.33 dB -8.33 dB
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Spectrum Emission Mask Standard: None
Peak Power -15.91 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,870 MHz 200,000 kHz 6.49066 GHz -64.10 dBm -48.19 dB -8.19 dB
-30,870 MHz -20,580 MHz | 200,000 kHz 6.50415 GHz -64.79 dBm -48.88 dB -8.91dB
-20,580 MHz -11.290 MHz | 200,000 kHz 6.52357 GHz -49.91 dBm -34.00 dB -13.87 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.52374 GHz -49.53 dBm -33.62 dB -14.12 dB
10.290 MHz 11.290 MHz | 200.000 kHz 6.54628 GHz -60.52 dBm -44.61 dB -24.91 dB
11.290 MHz 20.580 MHz | 200.000 kHz 6.55544 GHz -64.69 dBm -48.78 dB -20.89 dB
20.580 MHz 30,870 MHz | 200.000 kHz 6.56576 GHz -64.51 dém -48.60 dB -8.74 db
30.870 MHz 50,000 MHz = 200,000 kHz 6.57657 GHz -563.89 dBm -47 .98 dB -7.98 dB
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Spectrum Emission Mask Standard: None
Peak Power -16.02 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,870 MHz 200,000 kHz 6.48721 GHz -64.18 dBm -48.17 dB -8.17 dB
-30,870 MHz -20,580 MHz | 200,000 kHz 6.50429 GHz -64.62 dBm -48.60 dB -8.78 dB
-20,580 MHz -11.290 MHz | 200,000 kHz 6.52353 GHz -49.87 dBm -33.86 dB -13.70 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.52372 GHz -49.20 dBm -33.19.dB -13.20 dB
10.290 MHz 11.290 MHz | 200.000 kHz 6.54622 GHz -60.03 dBm -44.01 dB -25.51 dB
11.290 MHz 20.580 MHz | 200.000 kHz 6.55549 GHz -64.44 dBm -48.42 dB -20.49 dB
20.580 MHz 30,870 MHz | 200.000 kHz 6.56578 GHz -64.50 dBm -48.49 dB -8.60 db
30.870 MHz 50,000 MHz = 200,000 kHz 6.58009 GHz -64.01 dém -47.99 dB -7.99 dB
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Spectrum Emission Mask Standard: None
Peak Power -16.07 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30,870 MHz 200,000 kHz 6.49062 GHz -64.05 dBm -47.98 dB -7.98 dB
-30,870 MHz -20,580 MHz | 200,000 kHz 6.50432 GHz -64.65 dBm -48.58 dB -8.80 dB
-20,580 MHz -11.290 MHz | 200,000 kHz 6.52358 GHz -48.01 dBm -31.94 dB -11.83 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.52378 GHz -47.29 dBm -31.22dB -12.52 dB
10.290 MHz 11.290 MHz | 200.000 kHz 6.54627 GHz -58.47 dBm -42.40 dB -22.90 dB
11.290 MHz 20.580 MHz | 200.000 kHz 6.55549 GHz -64.19 dBm -48.12 dB -20.19 dB
20.580 MHz 30,870 MHz | 200.000 kHz 6.56547 GHz -64.18 dém -48.11 dB -8.58 db
30.870 MHz 50,000 MHz = 200,000 kHz 6.57681 GHz -64.02 dém -47.94 dB -7.94 dB
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Spectrum o

Ref Level 10.00 dBm  Offset 25.52 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -16.04 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.160 MHz 200,000 kHz 6.64731 GHz -63.96 dBm -47.92 dB -7.92dB
-31.160 MHz -20.770 MHz | 200,000 kHz 6.66392 GHz -64.34 dBm -48.30 dB -8.39 dB
-20.770 MHz -11.390 MHz | 200,000 kHz 6.68353 GHz -49.65 dBm -33.62 d -13.55 dB
-11.390 MHz -10.350 MHz | 200,000 kHz 6.68365 GHz -50.64 dBm -34.60 dB -15.30 dB
10.390 MHz 11.390 MHz | 200.000 kHz 6.70639 GHz -61.20 dBm -45.17 dB -25.27 dB
11.390 MHz 20.770 MHz | 200.000 kHz 6.71567 GHz -64.23 dBm -48.30 dB -20.39 dB
20.770 MHz 31,160 MHz = 200,000 kHz 6.72615 GHz -64.14 dém -48.11 dB -8.13 dB
31.160 MHz 50,000 MHz = 200,000 kHz 6.73528 GHz -63.52 dBm -47 48 dB -7 .48 dB
- e —— ]
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Spectrum Emission Mask Standard: None
Peak Power -15.22 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.160 MHz 200,000 kHz 6.66072 GHz -63.99 dBm -48.77 dB -8.77 dB
-31.160 MHz -20.770 MHz | 200,000 kHz 6.66397 GHz -64.36 dBm -49.14 dB -9.29 dB
-20.770 MHz -11.390 MHz | 200,000 kHz 6.68358 GHz -49.32 dBm -34.10 dB -14.08 dB
-11.390 MHz -10.350 MHz | 200,000 kHz 6.68365 GHz -49.49 dBm -34.28 dB -15.18 dB
10.390 MHz 11.390 MHz | 200.000 kHz 6.70639 GHz -60.23 dBm -45.11 dB -25.21 dB
11.390 MHz 20.770 MHz | 200.000 kHz 6.71573 GHz -63.47 dBm -48.25 dB -20.29 dB
20.770 MHz 31,160 MHz = 200,000 kHz 6.72610 GHz -64.10 dém -48.86 dB -8.96 db
31.160 MHz 50,000 MHz = 200,000 kHz 6.74332 GHz -63.60 dBm -48.38 dB -8.38 dB
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Spectrum Emission Mask Standard: None
Peak Power -14.99 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.160 MHz 200,000 kHz 6.65878 GHz -63.76 dBm -48.77 dB -8.77 dB
-31.160 MHz -20.770 MHz | 200,000 kHz 6.66387 GHz -64.34 dBm -49.35 dB -9.40 dB
-20.770 MHz -11.390 MHz | 200,000 kHz 6.68344 GHz -47.81 dBm -32.82dB -12.68 dB
-11.390 MHz -10.350 MHz | 200,000 kHz 6.68365 GHz -47.64 dBm -32.65 dB -13.35 dB
10.390 MHz 11.390 MHz | 200.000 kHz 6.70638 GHz -58.00 dam -43.01dB -23.31dB
11.390 MHz 20.770 MHz | 200.000 kHz 6.71570 GHz -63.73 dBm -48.74 dB -20.81 dB
20.770 MHz 31,160 MHz = 200,000 kHz 6.72610 GHz -64.14 dém -49.15 dB -0.22 db
31.160 MHz 50,000 MHz = 200,000 kHz 6.74356 GHz -63.66 dBm -48.67 dB -8.67 dB
- —
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Spectrum Emission Mask Standard: None
Peak Power -16.45 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,590 MHz 200,000 kHz 6.65348 GHz -63.95 dBm -47.50 dB -7.50 dB
-30,590 MHz -20,390 MHz | 200,000 kHz 6.66456 GHz -64.49 dBm -48.04 dB -8.21dB
-20.390 MHz -11.200 MHz | 200,000 kHz 6.68368 GHz -49.25 dBm -32.80 dB -12.69 dB
-11.200 MHz -10.200 MHz 200,000 kHz 6.68362 GHz -48.74 dBm -32.20 dB -12.50 dB
10.200 MHz 11.200 MHz = 200.000 kHz 6.70620 GHz -61.59 dBm -45.14 dB -25.24 dB
11.200 MHz 20.390 MHz | 200.000 kHz 6.71534 GHz -64.59 dBm -48.14 dB -20.19 dB
20.390 MHz 30,590 MHz | 200.000 kHz 6.72535 GHz -64.20 dém -47.75 dB -8.04 db
30.590 MHz 50,000 MHz = 200,000 kHz 6.74411 GHz -63.87 dém -47 .42 dB -7.42 dB
- e — ]
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Spectrum Emission Mask Standard: None
Peak Power -16.02 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30,590 MHz 200,000 kHz 6.65745 GHz -63.86 dBm -47.84 dB -7.84 dB
-30,590 MHz -20,390 MHz | 200,000 kHz 6.66446 GHz -64.63 dBm -48.61 dB -8.67 dB
-20.390 MHz -11.200 MHz | 200,000 kHz 6.68365 GHz -49.98 dBm -33.96 dB -13.83 dB
-11.200 MHz -10.200 MHz 200,000 kHz 6.68362 GHz -49.23 dBm -33.21dB -13.51 dB
10.200 MHz 11.200 MHz = 200.000 kHz 6.70615 GHz -59.75 dBm -43.73dB -24.83 dB
11.200 MHz 20.390 MHz | 200.000 kHz 6.71530 GHz -63.93 dBm -47.91 dB -19.99 dB
20.390 MHz 30,590 MHz | 200.000 kHz 6.72551 GHz -64.51 dém -48.49 dB -8.50 db
30.590 MHz 50,000 MHz = 200,000 kHz 6.73544 GHz -63.92 dém 90 dB -7.90 dB
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CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.87 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,590 MHz 200,000 kHz 6.65383 GHz -63.96 dBm -48.10 dB -8.10 dB
-30,590 MHz -20,390 MHz | 200,000 kHz 6.66455 GHz -64.23 dBm -48.36 dB -8.52 dB
-20.390 MHz -11.200 MHz | 200,000 kHz 6.68378 GHz -48.03 dBm -32.17 dB -12.15dB
-11.200 MHz -10.200 MHz 200,000 kHz 6.68362 GHz -47.49 dBm -31.63 dB -11.93 dB
10.200 MHz 11.200 MHz = 200.000 kHz 6.70617 GHz -57.97 dBm -42.10 dB -22.80 dB
11.200 MHz 20.390 MHz | 200.000 kHz 6.71539 GHz -64.04 dBm -48.18 dB -20.18 dB
20.390 MHz 30,590 MHz | 200.000 kHz 6.72556 GHz -64.31 dém -48.44 dB -8.49 db
30.590 MHz 50,000 MHz = 200,000 kHz 6.74105 GHz -63.82 dBm -47.95 dB -7.95 dB
- ——
JU ) QnRi e
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SPORTON LAB.

FCC RF Test Report

Report No. : FR461913F

11AX20MIMO_Ant6_6855_26Tone_RUS

Spectrum o
Ref Level 10.00 dBm  Offset 25.53 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f [ i
-30 dBm ) L_\
-40 dBm i |
-50 dBm \
-60 dBm b
-70 dBm
-80 dBm
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.83 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.080 MHz 200,000 kHz 6.80644 GHz -63.63 dBm -47.80 dB -7.80 dB
-31.080 MHz -20.720 MHz | 200,000 kHz 6.82413 GHz -64.03 dBm -48.21 dB -8.44 dB
-20.720 MHz -11.360 MHz 200,000 kHz 6.83432 GHz -64.19 dBm -48.37 dB -20.41 dB
-11.360 MHz -10.360 MHz 200,000 kHz 6.84366 GHz -61.20 dBm -45.38 dB -25.68 dB
10.360 MHz 11.360 MHz = 200.000 kHz 6.86635 GHz -50.71 dBm -34.88 dB -15.18 dB
11.360 MHz 20.720 MHz | 200.000 kHz 6.86640 GHz -50.34 dBm -34.51dB -14.48 dB
20.720 MHz 31,080 MHz = 200.000 kHz 6.88605 GHz -63.69 dém -47.87 dB -7.91dB
31.080 MHz 50,000 MHz = 200,000 kHz 6.90275 GHz -63.18 dBm -47.35 dB -7.35 dB

08:15:34

J [T

11AX20MIMO_Ant6_6855_52Tone_RU40

Spectrum o
Ref Level 10.00 dBm  Offset 25.53 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f I I
}
30 dBm f } T
-40 dBm — o=y
-50 dBm \
-60 dBm - N
-70 dBm
-80 dBm
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.68 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -31.080 MHz 200,000 kHz 6.81412 GHz -63.47 dBm -47.80 dB -7.80 dB
-31.080 MHz -20.720 MHz | 200,000 kHz 6.82419 GHz -63.91 dBm -48.24 dB -8.54 dB
-20.720 MHz -11.360 MHz 200,000 kHz 6.83468 GHz -63.41 dBm -47.74 dB -20.07 dB
-11.360 MHz -10.360 MHz 200,000 kHz 6.84366 GHz -59.86 dBm -44.19 dB -24.49 dB
10.360 MHz 11.360 MHz = 200.000 kHz 6.86629 GHz -49.07 dBm -33.40dB -14.90 dB
11.360 MHz 20.720 MHz | 200.000 kHz 6.86638 GHz -49.44 dBm -33.76dB -13.75 dB
20.720 MHz 31,080 MHz = 200.000 kHz 6.88602 GHz -63.74 dém -48.07 dB -8.14 db
31.080 MHz 50,000 MHz = 200,000 kHz 6.80923 GHz -63.00 dBm -47.32 dB -7.32 dB
I ) [T
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11AX20MIMO_Ant6_6855_106Tone_RU54

Spectrum o
Ref Level 10.00 dBm  Offset 25.53 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f I
-30 dBm 1 ‘\
40 dBm = o
-~ [~
-50 dBm — y \ —
-60 dBm .
-70 dBm
-80 dBm
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.40 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.080 MHz 200,000 kHz 6.82386 GHz -63.46 dBm -48.07 dB -8.07 dB
-31.080 MHz -20.720 MHz | 200,000 kHz 6.82394 GHz -64.02 dBm -48.62 d -8.64 dB
-20.720 MHz -11.360 MHz 200,000 kHz 6.83435 GHz -63.42 dBm -48.03 dB -20.08 dB
-11.360 MHz -10.360 MHz 200,000 kHz 6.84369 GHz -57.66 dBm -42.27 d -23.37 dB
10.360 MHz 11.360 MHz = 200.000 kHz 6.86632 GHz -48.28 dBm -32.89dB -13.79 dB
11.360 MHz 20.720 MHz | 200.000 kHz 6.86641 GHz -47.92 dBm -32.52dB -12.47 dB
20.720 MHz 31,080 MHz = 200.000 kHz 6.88605 GHz -63.39 dém -47.99 dB -8.03 db
31.080 MHz 50,000 MHz = 200,000 kHz 6.90215 GHz -62.98 dBm -47.59 dB -7.59 dB
- —_——
JU ) QnRi e

11AX20MIMO_Ant7_6855_26Tone_RUS8

Spectrum o
Ref Level 10.00 dBm  Offset 25.45 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm J‘ [ T
-30 dBm ] J i
40 dBm gl [ .
e .
-50 dBm \
-60 dBm N
-70 dBm
-80 dBm
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.14 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,510 MHz 200,000 kHz 6.80989 GHz -63.66 dBm -47.51dB -7.51dB
-30,510 MHz -20.340 MHz | 200,000 kHz 6.82496 GHz -63.81 dBm -47.67 dB -8.22 dB
-20.340 MHz -11.170 MHz | 200,000 kHz 6.83478 GHz -64.10 dBm -47.95 dB -20.05 dB
-11.170 MHz -10.170 MHz | 200,000 kHz 6.84384 GHz -61.38 dBm -45.23 dB -25.33 dB
10.170 MHz 11.170 MHz | 200.000 kHz 6.86614 GHz -48.76 dBm -32.61dB -13.32 dB
11.170 MHz 20.340 MHz | 200.000 kHz 6.86629 GHz -49.37 dBm -33.23dB -13.13 dB
20.340 MHz 30,510 MHz | 200,000 kHz 6.88546 GHz -64.01 dém -47.87 dB -7.93 dB
30.510 MHz 50,000 MHz = 200,000 kHz 6.90065 GHz -63.10 dBm -46.96 dB -6.96 dB
- —
JU ) QnRi e
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11AX20MIMO_Ant7_6855_52Tone_RU40

Spectrum o
Ref Level 10.00 dBm  Offset 25.45 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f l 7
-30 dBm i
-40 dBm = .
-50 dBm - I'“
i N
-60 dBm - .
-70 dBm
-80 dBm
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.20 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,510 MHz 200,000 kHz 6.81531 GHz -63.55 dBm -47.35 dB -7.35dB
-30,510 MHz -20.340 MHz | 200,000 kHz 6.82460 GHz -64.08 dBm -47.88 dB -8.01dB
-20.340 MHz -11.170 MHz | 200,000 kHz 6.83467 GHz -63.60 dBm -47.40 dB -19.40 dB
-11.170 MHz -10.170 MHz | 200,000 kHz 6.84386 GHz -59.94 dBm -43.74 dB -24.24 dB
10.170 MHz 11.170 MHz | 200.000 kHz 6.86615 GHz -48.95 dBm -32.75dB -13.25 dB
11.170 MHz 20.340 MHz | 200.000 kHz 6.86624 GHz -48.98 dBm -32.78.dB -12.72 dB
20.340 MHz 30,510 MHz | 200,000 kHz 6.88527 GHz -63.75 dém -47.55 dB -7.83 dB
30.510 MHz 50,000 MHz = 200,000 kHz 6.80611 GHz -63.31 dBm 10 dB -7.10 dB
JU ) [ EEEEER ]

11AX20MIMO_Ant7_6855_106Tone_RU54

Spectrum o
Ref Level 10.00 dBm  Offset 25.45 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm i ‘ T
-30 dBm -
-40 dBm = k‘
-50 dBm - M", T \ <
-60 dBm — N
-70 dBm
-80 dBm
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.95dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -30,510 MHz 200,000 kHz 6.80944 GHz -63.57 dBm -47.62 dB -7.62 dB
-30,510 MHz -20.340 MHz | 200,000 kHz 6.82449 GHz -64.27 dBm -48.32 dB -8.32dB
-20.340 MHz -11.170 MHz | 200,000 kHz 6.83469 GHz -63.66 dBm -47.70 dB -19.73 dB
-11.170 MHz -10.170 MHz | 200,000 kHz 6.84384 GHz -58.05 dBm -42.00 dB -22.19.dB
10.170 MHz 11.170 MHz | 200.000 kHz 6.86615 GHz -47.19 dBm -31.24 dB -11.74 dB
11.170 MHz 20.340 MHz | 200.000 kHz 6.86618 GHz -47.40 dBm -31.44 dB -1144 dB
20.340 MHz 30,510 MHz | 200,000 kHz 6.88548 GHz -63.83 dém -47.87 dB -7.92 db
30.510 MHz 50,000 MHz = 200,000 kHz 6.80170 GHz -63.16 dBm -47.21 dB -7.21 dB
- —
JU ) QnRi e
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11AX20MIMO_Ant6_6875_26Tone_RUS

Spectrum o
Ref Level 10.00 dBm  Offset 25.47 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
20 dem JJ [ -
-30 dBm + JI ‘l\
-40 dBm — [ -
-50 dBm \
-60 dBm e
-70 dBm
-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.99 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.020 MHz 200,000 kHz 6.83235 GHz -63.65 dBm -47.66 dB -7.66 dB
-31.020 MHz -20,680 MHz | 200,000 kHz 6.84401 GHz -64.19 dBm -48.20 dB -8.23 dB
-20,680 MHz -11.340 MHz | 200,000 kHz 6.85436 GHz -64.23 dBm -48.24 dB -20.28 dB
-11.340 MHz -10.340 MHz | 200,000 kHz 6.86369 GHz -61.06 dBm -45.07 dB -25.57 dB
10.340 MHz 11.340 MHz | 200.000 kHz 6.88633 GHz -51.00 dam -35.01dB -15.11dB
11.340 MHz 20.680 MHz = 200.000 kHz 6.88643 GHz -49.42 dBm -3343dB -13.36 dB
20.680 MHz 31,020 MHz = 200,000 kHz 6.90598 GHz -63.50 dém -47.51 dB -7.56 dB
31.020 MHz 50,000 MHz = 200,000 kHz 6.02249 GHz -63.16 dBm -47.18 dB -7.18 dB
- —
JU ) QnRi e

11AX20MIMO_Ant6_6875_52Tone_RU40

Spectrum o
Ref Level 10.00 dBm  Offset 25.47 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm j l \‘
-30 dBm :
J .
-40 dBm {
-
-50 dBm \
-60 dBm — L
-70 dBm
-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.97 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.020 MHz 200,000 kHz 6.84286 GHz -63.71 dBm -47.75 dB -7.75dB
-31.020 MHz -20,680 MHz | 200,000 kHz 6.84408 GHz -64.03 dBm -48.06 dB -8.18 dB
-20,680 MHz -11.340 MHz | 200,000 kHz 6.85436 GHz -63.64 dBm -47.68 dB -19.71 dB
-11.340 MHz -10.340 MHz | 200,000 kHz 6.86371 GHz -59.24 dBm -43.28 dB -24.18 dB
10.340 MHz 11.340 MHz | 200.000 kHz 6.88633 GHz -49.08 dBm -33.12dB -13.22 dB
11.340 MHz 20.680 MHz = 200.000 kHz 6.88636 GHz -49.51 dBm -3355dB -13.53 dB
20.680 MHz 31,020 MHz = 200,000 kHz 6.90598 GHz -63.49 dém -47.53 dB -7.58 dB
31.020 MHz 50,000 MHz = 200,000 kHz 6.90994 GHz -63.07 dém -47.10 dB -7.10 dB
- —_—
JU ) [ EEEEER ]
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11AX20MIMO_Ant6_6875_106Tone_RU54

Spectrum

ﬁ

Ref Level 10.00 dBm  Offset 25.47 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f ‘ I
-30 dBm 1
f i I
-40 dBm ] f -
-50 dBm \
-60 dBm ” v
-70 dBm
-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.28 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.020 MHz 200,000 kHz 6.84088 GHz -63.58 dBm -48.30 dB -8.30 dB
-31.020 MHz -20,680 MHz | 200,000 kHz 6.84411 GHz -64.00 dBm -48.72 dB -8.88 dB
-20,680 MHz -11.340 MHz | 200,000 kHz 6.85436 GHz -63.85 dBm -48.57 dB -20.61 dB
-11.340 MHz -10.340 MHz | 200,000 kHz 6.86368 GHz -57.31 dBm -42.03 dB -22.33 dB
10.340 MHz 11.340 MHz | 200.000 kHz 6.88628 GHz -47.36 dBm -32.08 dB -13.38 dB
11.340 MHz 20.680 MHz = 200.000 kHz 6.88636 GHz -48.87 dBm -33.59dB -13.58 dB
20.680 MHz 31,020 MHz = 200,000 kHz 6.90599 GHz -63.50 dém -48.22 dB -8.26 dB
31.020 MHz 50,000 MHz = 200,000 kHz 6.01874 GHz -63.02 dém -47.74 dB -7.74 dB
JU ) ARREREED e

08:30:11

11AX20MIMO_Ant7_6875_26Tone_RUS8

Spectrum

Ref Level 10.00 dBm  Offset 25.30 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit Gheck PAES
0 dBf==28:
-10 dBém
-20 dBm
T i
-30 dBm J]
-40 dBm = L“‘
-50 dBm \\
-60 dBm %
-70 dBm
-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.64 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.660 MHz 200,000 kHz 6.83414 GHz -63.89 dBm -47.25 dB -7.25dB
-30.660 MHz -20.440 MHz | 200,000 kHz 6.84469 GHz -64.40 dBm -47.76 dB -8.16 dB
-20.440 MHz -11.220 MHz | 200,000 kHz 6.85459 GHz -64.15 dBm -47.51dB -19.53 dB
-11.220 MHz -10.220 MHz | 200,000 kHz 6.86379 GHz -61.22 dBm -44.58 dB -24.68 dB
10.220 MHz 11.220 MHz | 200.000 kHz 6.88619 GHz -50.28 dBm -33.64dB -14.14 dB
11.220 MHz 20.440 MHz | 200.000 kHz 6.88624 GHz -50.07 dBm -3343dB -13.42 dB
20.440 MHz 30,660 MHz | 200,000 kHz 6.90564 GHz -63.69 dém -47.05 dB -7.07 db
30.660 MHz 50,000 MHz = 200,000 kHz 6.91552 GHz -63.15 dém -46.51 dB -6.51 dB
J{ J [ CEEERRE ]
Date: 17.JUL.2024

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: HD5-CT37X0N

Page Number

1 A314 of A324



SPORTON LAB.

FCC RF Test Report

Report No. : FR461913F

11AX20MIMO_Ant7_6875_52Tone_RU40

Spectrum o
Ref Level 10.00 dBm  Offset 25.30 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf=26
-10 dBém
-20 dBm f l T
-30 dBm - *
1 | } -
-40 dBm
\ .
-50 dBm \
-60 dBm — N
-70 dBm
-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.42 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.660 MHz 200,000 kHz 6.83790 GHz -63.95 dBm -47.53 dB -7.53dB
-30.660 MHz -20.440 MHz | 200,000 kHz 6.84448 GHz -64.26 dBm -47.83 dB -7.99 dB
-20.440 MHz -11.220 MHz | 200,000 kHz 6.85477 GHz -63.77 dBm -47.35 dB -19.53 dB
-11.220 MHz -10.220 MHz | 200,000 kHz 6.86362 GHz -60.50 dBm -44.08 dB -24.78 dB
10.220 MHz 11.220 MHz | 200.000 kHz 6.88617 GHz -49.30 dBm -32.88 dB -13.98 dB
11.220 MHz 20.440 MHz | 200.000 kHz 6.88626 GHz -49.31 dBm -32.89dB -12.86 dB
20.440 MHz 30,660 MHz | 200,000 kHz 6.90565 GHz -63.79 dém -47.37 dB -7.39 dB
30.660 MHz 50,000 MHz = 200,000 kHz 6.90906 GHz -63.23 dBm -46.81 dB -6.81 dB

11AX20MIMO_Ant7_6875_106Tone_RU54

Spectrum o
Ref Level 10.00 dBm  Offset 25.30 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f { T
-30 dBm -
_ .
-40 dBm J
-50 dBm
-60 dBm "'* \
— s
-70 dBm
-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.16 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -30.660 MHz 200,000 kHz 6.83868 GHz -63.80 dBm -47.65 dB K
-30.660 MHz -20.440 MHz | 200,000 kHz 6.84438 GHz -64.38 dBm -48.22 dB k
-20.440 MHz -11.220 MHz | 200,000 kHz 6.85465 GHz -64.03 dBm -47.87 dB K
-11.220 MHz -10.220 MHz | 200,000 kHz 6.86382 GHz -57.98 dBm -41.82 dB .
10.220 MHz 11.220 MHz | 200.000 kHz 6.88619 GHz -47.94 dBm -31.78 dB E
11.220 MHz 20.440 MHz | 200.000 kHz 6.88628 GHz -48.36 dBm -32.20dB .
20.440 MHz 30,660 MHz | 200,000 kHz 6.90557 GHz -63.55 dém -47.39 dB E
30.660 MHz 50,000 MHz = 200,000 kHz 5.91447 GHz -63.10 dBm -46.94 dB .
I ) [T
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11AX20MIMO_Ant6_6895_26Tone_RUO

Spectrum o
Ref Level 10.00 dBm  Offset 25.57 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm I’ 1 L
-30 dém ). L'L_\
-40 dBm — —)( -~
-50 dBm = }, =
-60 dBm —
-70 dBm
-80 dBm
CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.43 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.160 MHz 200,000 kHz 6.85324 GHz -63.50 dBm -48.07 dB -8.07 dB
-31.160 MHz -20.770 MHz | 200,000 kHz 6.86390 GHz -64.09 dBm -48.66 dB -8.73dB
-20.770 MHz -11.390 MHz | 200,000 kHz 6.88321 GHz -49.94 dBm -34.51 dB -14.18 dB
-11.390 MHz -10.350 MHz | 200,000 kHz 6.88361 GHz -49.76 dBm -34.33 dB -14.43 dB
10.390 MHz 11.390 MHz | 200.000 kHz 6.90637 GHz -60.58 dBm -45.15 dB -2545 dB
11.390 MHz 20.770 MHz | 200.000 kHz 6.91565 GHz -63.46 dBm -48.03 dB -20.14 dB
20.770 MHz 31,160 MHz = 200,000 kHz 6.92570 GHz -62.93 dém -47.50 dB -8.02 db
31.160 MHz 50,000 MHz = 200,000 kHz 6.02744 GHz -62.76 dém -47.33 dB -7.33 dB
- e rr——
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Spectrum o
Ref Level 10.00 dBm  Offset 25.57 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f l L
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-30 dBm 1 T
40 dem iy
-t I~
-50 dBm
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-60 dBm — M
-70 dBm
-80 dBm
CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.62 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -31.160 MHz 200,000 kHz 6.86065 GHz -63.53 dBm -47.91dB -7.91dB
-31.160 MHz -20.770 MHz | 200,000 kHz 6.86392 GHz -63.83 dBm -48.21 dB -8.30 dB
-20.770 MHz -11.390 MHz | 200,000 kHz 6.88357 GHz -49.37 dBm -33.75dB -13.71dB
-11.390 MHz -10.350 MHz | 200,000 kHz 6.88363 GHz -49.14 dBm -33.52dB -13.82 dB
10.390 MHz 11.390 MHz | 200.000 kHz 6.90631 GHz -59.39 dBm -43.77 dB -2547 dB
11.390 MHz 20.770 MHz | 200.000 kHz 6.91557 GHz -62.63 dBm -47.01dB -19.18 dB
20.770 MHz 31,160 MHz = 200,000 kHz 6.92570 GHz -63.04 dém -47.43 dB -7.96 dB
31.160 MHz 50,000 MHz = 200,000 kHz 6.93199 GHz -63.00 dBm -47.39 dB -7.39 dB
- —_——
JU ) QnRi e
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Spectrum o
Ref Level 10.00 dBm  Offset 25.57 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm |I ‘ L
-30 dém '
i) | L
-40 dBm
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-50 dBm f
-60 dBm —
-70 dBm
-80 dBm
CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.38 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.160 MHz 200,000 kHz 6.85508 GHz -63.46 dBm -48.00 dB -8.09 dB
-31.160 MHz -20.770 MHz | 200,000 kHz 6.86393 GHz -63.93 dBm -48.55 dB -8.65 dB
-20.770 MHz -11.390 MHz | 200,000 kHz 6.88348 GHz -48.29 dBm -32.81dB -12.80 dB
-11.390 MHz -10.350 MHz | 200,000 kHz 6.88361 GHz -48.24 dBm -32.86 dB -12.96 dB
10.390 MHz 11.390 MHz | 200.000 kHz 6.90639 GHz -58.21 dBm -42.84 dB -22.94 dB
11.390 MHz 20.770 MHz | 200.000 kHz 6.91574 GHz -61.97 dBm -46.60 dB -18.63 dB
20.770 MHz 31,160 MHz = 200,000 kHz 6.92607 GHz -63.33 dém -47.96 dB -8.06 db
31.160 MHz 50,000 MHz = 200,000 kHz 6.93163 GHz -63.02 dém -47 .64 dB -7 .64 dB
- e rr——
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11AX20MIMO_Ant7_6895_26Tone_RUO

Spectrum o
Ref Level 10.00 dBm  Offset 25.37 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f 1 i
1
-30 dBm ; t
-40 dBm y
-50 dBm f
-60 dBm —
-70 dBm
-80 dBm
CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.06 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30.450 MHz 200,000 kHz 6.85325 GHz -63.81 dBm -47.76 dB -7.76 dB
-30.450 MHz -20.300 MHz | 200,000 kHz 6.86474 GHz -63.86 dBm -47.81dB -8.03 dB
-20.300 MHz -11.150 MHz 200,000 kHz 6.88384 GHz -49.24 dBm -33.19.dB -13.18 dB
-11.150 MHz -10.150 MHz 200,000 kHz 6.88386 GHz -48.40 dBm -32.35dB -12.45 dB
10.150 MHz 11.150 MHz | 200.000 kHz 6.90614 GHz -60.81 dBm -44.76 dB -25.06 dB
11.150 MHz 20,300 MHz | 200.000 kHz 6.91465 GHz -63.20 d&m -47.15dB -19.71 dB
20.300 MHz 30,450 MHz | 200.000 kHz 6.92519 GHz -63.55 dém -47.49 dB -7.80 dB
30.450 MHz 50,000 MHz = 200,000 kHz 6.93762 GHz -63.20 dBm -47.14 dB -7.14 dB
- —_—
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11AX20MIMO_Ant7_6895_52Tone_RU37

Spectrum o
Ref Level 10.00 dBm  Offset 25.37 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm i l i
-30 dBm - t
L
40 dBm - bty
-50 dBm f
-60 dBm ” o e
-70 dBm
-80 dBm
CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.00 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -30.450 MHz 200,000 kHz 6.86221 GHz -63.77 dBm -47.76 dB -7.76 dB
-30.450 MHz -20.300 MHz | 200,000 kHz 6.86461 GHz -64.12 dBm -48.12 d -8.20 dB
-20.300 MHz -11.150 MHz 200,000 kHz 6.88374 GHz -48.93 dBm -32.93 dB -12.83 dB
-11.150 MHz -10.150 MHz 200,000 kHz 6.88390 GHz -48.72 dBm -32.71dB -13.81 dB
10.150 MHz 11.150 MHz | 200.000 kHz 6.90615 GHz -60.69 dBm -44.69 dB -24.79 dB
11.150 MHz 20,300 MHz | 200.000 kHz 6.91518 GHz -63.26 dBm -47.35dB -19.46 dB
20.300 MHz 30,450 MHz | 200.000 kHz 6.92504 GHz -63.14 dém -47.13 dB -7.61dB
30.450 MHz 50,000 MHz = 200,000 kHz 6.92965 GHz -63.19 dém -47.19 dB -7.19 dB
- —
JU ) QnRi e

08:34:49

11AX20MIMO_Ant7_6895_106Tone_RU53

Spectrum o
Ref Level 10.00 dBm  Offset 25.37 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm i “\ i
\
-30 dBm - T
-40 dBm =
A -
-50 dBm /
M,
-60 dBm — -,
-70 dBm
-80 dBm
CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.99 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.450 MHz 200,000 kHz 6.85358 GHz -63.69 dBm -47.70 dB -7.70 dB
-30.450 MHz -20.300 MHz | 200,000 kHz 6.86486 GHz -63.71 dBm -47.72dp -8.09 dB
-20.300 MHz -11.150 MHz 200,000 kHz 6.88369 GHz -47.66 dBm -31.66 dB -11.53 dB
-11.150 MHz -10.150 MHz 200,000 kHz 6.88396 GHz -45.54 dBm -29.55 dB -11.65 dB
10.150 MHz 11.150 MHz | 200.000 kHz 6.90615 GHz -57.56 dBm -41.56 dB -21.66 dB
11.150 MHz 20,300 MHz | 200.000 kHz 6.91521 GHz -63.40 dBm -47.41 dB -19.49 dB
20.300 MHz 30,450 MHz | 200.000 kHz 6.92516 GHz -63.31 dém -47.32 dB -7.67 db
30.450 MHz 50,000 MHz = 200,000 kHz 6.92736 GHz -63.11 dBm -47.12 dB -7.12 dB
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Date: 17.JUL.2024 08:36:18

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X0N

Page Number 1 A318 of A324



s=amranas. FCC RF Test Report Report No. : FR461913F

11AX20MIMO_Ant6_6995_26Tone_RUO

Spectrum o
Ref Level 10.00 dBm  Offset 25.82 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f 1 I
-30 dBm / ‘,\
-40 dBm — =
. -
-50 dBm I
-60 dBm A
-70 dBm
-80 dBm
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.43 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.020 MHz 200,000 kHz 6.95228 GHz -62.65 dBm -47.22 dB -7.22dB
-31.020 MHz -20,680 MHz | 200,000 kHz 6.96401 GHz -63.15 dBm -47.72 dp -7.75dB
-20,680 MHz -11.340 MHz | 200,000 kHz 6.98356 GHz -48.08 dBm -32.65 dB -12.56 dB
-11.340 MHz -10.340 MHz | 200,000 kHz 6.98367 GHz -49.02 dBm -33.50 dB -13.60 dB
10.340 MHz 11.340 MHz | 200.000 kHz 7.00633 GHz -60.81 dBm -45.38 dB -25.48 dB
11.340 MHz 20.680 MHz = 200.000 kHz 7.01534 GHz -64.69 dBm -49.26 dB -21.56 dB
20.680 MHz 31,020 MHz = 200,000 kHz 7.02602 GHz -65.01 dém -40.58 dB -0.59 dB
31.020 MHz 50,000 MHz = 200,000 kHz 7.04408 GHz -64.36 dBm -48.93 dB -8.93 dB
- —
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08:38

11AX20MIMO_Ant6_6995_52Tone_RU37

Spectrum o
Ref Level 10.00 dBm  Offset 25.82 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f l i
-30 dBm y
J L
-40 dBm
-50 dBm l
-60 dBm o
-70 dBm
-80 dBm
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.71dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.020 MHz 200,000 kHz 6.94637 GHz -62.29 dBm -46.58 dB -6.58 dB
-31.020 MHz -20,680 MHz | 200,000 kHz 6.96411 GHz -63.06 dBm -47.36 dB -7.51dB
-20,680 MHz -11.340 MHz | 200,000 kHz 6.98365 GHz -48.78 dBm -33.07 dB -13.07 dB
-11.340 MHz -10.340 MHz | 200,000 kHz 6.98367 GHz -49.07 dBm -33.36 dB -13.46 dB
10.340 MHz 11.340 MHz | 200.000 kHz 7.00627 GHz -56.20 dBm -40.49 dB -21.99 dB
11.340 MHz 20.680 MHz = 200.000 kHz 7.01562 GHz -64.25 dBm -48.54 dB -20.59 dB
20.680 MHz 31,020 MHz = 200,000 kHz 7.02595 GHz -64.41 dém -48.70 dB -8.78 db
31.020 MHz 50,000 MHz = 200,000 kHz 7.04094 GHz -64.42 dém -48.71 dB -8.71 dB
- —_—
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11AX20MIMO_Ant6_6995_106Tone_RU53

Spectrum o
Ref Level 10.00 dBm  Offset 25.82 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm J’ j‘ i
-30 dBm / \\
-40 dBm = =
1 e
-50 dBm j
-60 dBm T
-70 dBm
-80 dBm
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.67 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.020 MHz 200,000 kHz 6.95096 GHz -62.64 dBm -46.96 dB -6.96 dB
-31.020 MHz -20,680 MHz | 200,000 kHz 6.96408 GHz -62.79 dBm -47.12 dB -7.23dB
-20,680 MHz -11.340 MHz | 200,000 kHz 6.98364 GHz -48.01 dBm -32.34 dB -12.32 dB
-11.340 MHz -10.340 MHz | 200,000 kHz 6.98369 GHz -47.48 dBm -31.81dB -12.31dB
10.340 MHz 11.340 MHz | 200.000 kHz 7.00633 GHz -56.39 dBm -40.71 dB -21.01 dB
11.340 MHz 20.680 MHz = 200.000 kHz 7.01568 GHz -63.29 dam -47 62 dB -19.62 dB
20.680 MHz 31,020 MHz = 200,000 kHz 7.02602 GHz -65.01 dém -49.34 dB -0.35 dB
31.020 MHz 50,000 MHz = 200,000 kHz 7.04290 GHz -64.43 dém -48.75 dB -8.75 dB
- —
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11AX20MIMO_Ant7_6995_26Tone_RUO

Spectrum o
Ref Level 10.00 dBm  Offset 25.79 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f 1 T
-30 dBf
m 7 k_
-40 dBm L
-50 dBm /
-60 dBm i
-70 dBm
-80 dBm
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.37 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.740 MHz 200,000 kHz 6.95530 GHz -62.60 dBm -46.23 dB -6.23 dB
-30.740 MHz -20.490 MHz | 200,000 kHz 6.96428 GHz -63.11 dBm -46.74 dB -6.76 dB
-20.450 MHz -11.250 MHz 200,000 kHz 6.98358 GHz -50.24 dBm -33.87 dB -13.72 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.98377 GHz -49.42 dBm -33.05 dB -13.35 dB
10.250 MHz 11.250 MHz | 200.000 kHz 7.00612 GHz -59.29 dBm -42.91 dB -2541 dB
11.250 MHz 20.490 MHz | 200.000 kHz 7.01515 GHz -64.79 dBm -48.42 dB -20.72 dB
20.490 MHz 30,740 MHz | 200.000 kHz 7.02559 GHz -64.91 dém -48.54 dB -8.73 dB
30.740 MHz 50,000 MHz = 200,000 kHz 7.03494 GHz -64.27 dgm -47.39 dB -7.89 dB
- —
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Date: 17.JUL.2024 ©08:39
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11AX20MIMO_Ant7_6995_52Tone_RU37

Spectrum o
Ref Level 10.00 dBm  Offset 25.79 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f i T
-30 dBm T
I
-40 dBm |
-50 dBm /
-60 dBm o .
-70 dBm
-80 dBm
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.12 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -30.740 MHz 200,000 kHz 6.95033 GHz -62.63 dBm -46.51 dB -6.51dB
-30.740 MHz -20.490 MHz | 200,000 kHz 6.96427 GHz -62.92 dBm -46.81 dB -6.81dB
-20.450 MHz -11.250 MHz 200,000 kHz 6.98373 GHz -48.50 dBm -32.38 dB -12.36 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.98378 GHz -48.01 dBm -31.80 dB -12.39 dB
10.250 MHz 11.250 MHz | 200.000 kHz 7.00624 GHz -59.95 dBm -43.83dB -23.93 dB
11.250 MHz 20.490 MHz | 200.000 kHz 7.01549 GHz -64.93 dBm -48.82 dB -20.82 dB
20.490 MHz 30,740 MHz | 200.000 kHz 7.02546 GHz -64.59 dBm -48.48 dB -8.81de
30.740 MHz 50,000 MHz = 200,000 kHz 7.03815 GHz -64.37 dém -48.25 dB -8.25 dB
- ———
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11AX20MIMO_Ant7_6995_106Tone_RU53

Spectrum o
Ref Level 10.00 dBm  Offset 25.79 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBf f 1
m : \ T
-30 dBm '\
/
-40 dBm
/ \
-50 dBm j
-60 dBm — Mg,
-70 dBm
-80 dBm
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.03 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30.740 MHz 200,000 kHz 6.94915 GHz -62.51 dBm -46.48 dB -6.48 dB
-30.740 MHz -20.490 MHz | 200,000 kHz 6.96436 GHz -63.17 dBm -47.14 dB -7.25dB
-20.450 MHz -11.250 MHz 200,000 kHz 6.98369 GHz -48.44 dBm -32.41dB -12.35 dB
-11.250 MHz -10.250 MHz | 200,000 kHz 6.98377 GHz -48.87 dBm -32.83 dB -13.13 dB
10.250 MHz 11.250 MHz | 200.000 kHz 7.00619 GHz -56.51 dBm -40.48 dB -21.58 dB
11.250 MHz 20.490 MHz | 200.000 kHz 7.01538 GHz -64.41 dBm -48.38 dB -20.48 dB
20.490 MHz 30,740 MHz | 200.000 kHz 7.02562 GHz -64.78 dém -48.74 dB -8.88 db
30.740 MHz 50,000 MHz = 200,000 kHz 7.03519 GHz -64.34 dBm -48.31 dB -8.31 dB
- ——
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11AX20MIMO_Ant6_7095_26Tone_RUS

Spectrum o
Ref Level 10.00 dBm  Offset 25.37 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f J ‘ﬂ
L ]
-30 dBm 1 ¥
-40 dBm
-50 dBm \
-60 dBm \,
-70 dBm
-80 dBm
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.95dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.020 MHz 200,000 kHz 7.06119 GHz -64.69 dBm -49.74 dB -9.74 dB
-31.020 MHz -20,680 MHz | 200,000 kHz 7.06421 GHz -65.15 dBm -50.20 dB -10.46 dB
-20,680 MHz -11.340 MHz | 200,000 kHz 7.07432 GHz -65.78 dBm -50.83 dB -22.83 dB
-11.340 MHz -10.340 MHz | 200,000 kHz 7.08369 GHz -60.86 dBm -45.91 dB -26.41 dB
10.340 MHz 11.340 MHz | 200.000 kHz 7.1062S GHz -48.20 dBm -33.25dB -15.15 dB
11.340 MHz 20.680 MHz = 200.000 kHz 7.10640 GHz -49.44 dBm -34.49 dB -1443 dB
20.680 MHz 31,020 MHz = 200,000 kHz 7.12582 GHz -65.74 dgm -50.80 dB -11.02 db
31.020 MHz 50,000 MHz = 200,000 kHz 7.12836 GHz -65.31 dBm -50.36 dB -10.36 dB
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11AX20MIMO_Ant6_7095_52Tone_RU40

Spectrum o
Ref Level 10.00 dBm  Offset 25.37 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm j l i
-30 dBm ‘\\-
-40 dBm )
50 dB ~] -
B m
-60 dBm \
I p—
-70 dBm
-80 dBm
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.93 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.020 MHz 200,000 kHz 7.04807 GHz -64.98 dBm -49.05 dB -9.05 dB
-31.020 MHz -20,680 MHz | 200,000 kHz 7.06419 GHz -64.98 dBm -49.05 dB -9.30 dB
-20,680 MHz -11.340 MHz | 200,000 kHz 7.07460 GHz -64.78 dBm -48.85 dB -21.09 dB
-11.340 MHz -10.340 MHz | 200,000 kHz 7.08369 GHz -59.19 dBm -43.26 dB -23.76 dB
10.340 MHz 11.340 MHz | 200.000 kHz 7.10634 GHz -49.39 dBm -33.46 dB -13.56 dB
11.340 MHz 20.680 MHz = 200.000 kHz 7.10642 GHz -49.78 dBm -3385dB -13.79 dB
20.680 MHz 31,020 MHz = 200,000 kHz 7.12574 GHz -65.55 dém -40.62 dB -0.95 dB
31.020 MHz 50,000 MHz = 200,000 kHz 7.12732 GHz -65.47 dém -40.54 dB -0.54 dB
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Spectrum o
Ref Level 10.00 dBm  Offset 25.37 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
20 dém {J i -
-30 dBm /, ‘l\
-40 dBm — =
50 dB -~ -
B m
-60 dBm \
N
-70 dBm
-80 dBm
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.79 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.020 MHz 200,000 kHz 7.06149 GHz -64.90 dBm -49.11 dB -9.11dB
-31.020 MHz -20,680 MHz | 200,000 kHz 7.06400 GHz -65.49 dBm -49.70 dB -9.72 dB
-20,680 MHz -11.340 MHz | 200,000 kHz 7.07449 GHz -64.31 dBm -48.52 d -20.67 dB
-11.340 MHz -10.340 MHz | 200,000 kHz 7.08368 GHz -57.94 dBm -42.16 dB -22.46 dB
10.340 MHz 11.340 MHz | 200.000 kHz 7.10634 GHz -48.79 dBm -33.00dB -13.10 dB
11.340 MHz 20.680 MHz = 200.000 kHz 7.10635 GHz -48.47 dBm -32.68 dB -12.68 dB
20.680 MHz 31,020 MHz = 200,000 kHz 7.12599 GHz -65.71 dém -40.92 dB -0.95 dB
31.020 MHz 50,000 MHz = 200,000 kHz 7.12852 GHz -65.28 dBm -40.50 dB -0.50 dB
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Spectrum o
Ref Level 10.00 dBm Offset 25.23 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm
] B
-30 dBm - *
-40 dBm e ] B
- -
-50 dBm \
-60 dBm %
-70 dBm
-80 dBm
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.35dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -30,510 MHz 200,000 kHz 7.04632 GHz -65.05 dBm -49.70 dB -9.70 dB
-30,510 MHz -20.340 MHz | 200,000 kHz 7.06471 GHz -65.41 dBm -50.05 dB -10.31 dB
-20.340 MHz -11.170 MHz | 200,000 kHz 7.07481 GHz -65.64 dBm -50.20 dB -22.41 dB
-11.170 MHz -10.170 MHz | 200,000 kHz 7.08387 GHz -60.84 dBm -45.49 di -26.19 dB
10.170 MHz 11.170 MHz | 200.000 kHz 7.10613 GHz -48.27 dBm -32.92 dB -13.82 dB
11.170 MHz 20.340 MHz | 200.000 kHz 7.10625 GHz -48.98 dBm -33.62dB -13.56 dB
20.340 MHz 30,510 MHz | 200,000 kHz 7.12544 GHz -66.03 dém -50.68 dB -10.76 dB
30.510 MHz 50,000 MHz = 200,000 kHz 7.13181 GHz -65.51 dBm -50.16 dB -10.16 dB
- —_——
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11AX20MIMO_Ant7_7095_52Tone_RU40

Spectrum o
Ref Level 10.00 dBm Offset 25.23 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm
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-40 dBm S -
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M,
-70 dBm
-80 dBm
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.24 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30,510 MHz 200,000 kHz 7.05786 GHz -65.12 dBm -48.88 dB -8.88 dB
-30,510 MHz -20.340 MHz | 200,000 kHz 7.06449 GHz -65.63 dBm -49.39 dB -9.39 dB
-20.340 MHz -11.170 MHz | 200,000 kHz 7.07467 GHz -65.53 dBm -49.20 dB -21.30 dB
-11.170 MHz -10.170 MHz | 200,000 kHz 7.08385 GHz -60.14 dBm -43.90 dB -24.20 dB
10.170 MHz 11.170 MHz | 200.000 kHz 7.10611 GHz -48.44 dBm -32.20dB -13.30 dB
11.170 MHz 20.340 MHz | 200.000 kHz 7.10621 GHz -49.38 dBm -33.14 dB -13.11dB
20.340 MHz 30,510 MHz | 200,000 kHz 7.12532 GHz -65.77 dém -40.53 dB -0.76 db
30.510 MHz 50,000 MHz = 200,000 kHz 7.12664 GHz -65.55 dBm -40.31 dB -0.31dB
- —_———
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Spectrum o
Ref Level 10.00 dBm Offset 25.23 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm J’ { i
-30 dBm ] i
-40 dBm o i
-50 dBm
-60 dBm o \-
-70 dBm
-80 dBm
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.09 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -30,510 MHz 200,000 kHz 7.06374 GHz -65.15 dBm -49.06 dB -9.06 dB
-30,510 MHz -20.340 MHz | 200,000 kHz 7.06461 GHz -65.51 dBm -49.42 dB -9.57 dB
-20.340 MHz -11.170 MHz | 200,000 kHz 7.07470 GHz -64.39 dBm -48.31 dB -20.34 dB
-11.170 MHz -10.170 MHz | 200,000 kHz 7.08386 GHz -58.33 dBm -42.24 dB -22.74 dB
10.170 MHz 11.170 MHz | 200.000 kHz 7.10614 GHz -46.77 dBm -30.69 dB -11.39 dB
11.170 MHz 20.340 MHz | 200.000 kHz 7.10625 GHz -46.69 dBm -3061dB -10.53 dB
20.340 MHz 30,510 MHz | 200,000 kHz 7.12547 GHz -65.69 dBm -49.60 dB -0.65 dB
30.510 MHz 50,000 MHz = 200,000 kHz 7.12748 GHz -65.15 dBm -40.07 dB -0.07 dB
- —_——
JU ) [ EEEEER ]
Date: 17.JUL.2024 08:57:48
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
50.0 | 15E RS5247-QP
50.0 | 15E RSS247-AVG
40.0 1 1
g
30.0 ;
101
20.0
10.0
V5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-1 2024 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1 0.431 37.01 -20.23 57.24 26.80 -0.05 10.26 QP
2 0.431 28.41 -18.83 47.24 18.20 —0.05 10.26 Average
3 0.505 38.31 -17.69 56.00 28.20 —0.11 10.22 QF
4 0.505 27.71 -18.29 46.00 17.60 -0.11 10.22 Average
5 0.589 39.25 -16.75 56.00 29.20 —0.13 10.18 QF
6 % 0.589 20.35 -16.65 46.00 19.30 -0.13 10.18 Average
7 1.178 37.70 -18.30 56.00 27.80 -0.19 10.09 gP
8 1.178 27.10 -18.90 46.00 17.20 —0.19 10.09 Average
9 24.400 34.44 -25.56 60.00 23.30 —0.37 11.51 QF
10 24.400 25.04 -24.96 50.00 13.90 -0.37 11.51 Average
11 27.271 36.78 —23.22 60.00 25.60 —0.41 11.59 QP
12 27.271 24.78 -25.22 50.00 13.60 —0.41 11.59 Average
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: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
60.0 | 15E RS§247-QP
50.0 | 15E RSS247-AVG
40.0
a1
30.0
1 1R
20.0
10.0
05 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2024 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Losz Remark
MHz ~ dBuV dE ~ dBuv  dBuv dB dE
1+  0.502 34.67 -21.33 56.00 24.60 —0.15 10.22 QP
2 0.502 23.37 -22.63 46.00 13.30 —0.15 10.22 Average
3 0.564 34.14 -21.86 56.00 24.11 -0.16 10.19
4 0.564 22.34 -23.66 46.00 12.31 —0.16 10.19 Average
5 0.876 32.23 -23.77 56.00 22.30 -0.17 10.10
& 0.876 21.53 -24.47 46.00 11.60 -0.17 10.10 Average
7 1.289 32.10 -23.90 56.00 22.19 —0.18 10.09 QP
8 1.289 20.50 —25.50 46.00 10.59 —0.18 10.09 Average
9 26.278 34.67 -25.33 60.00 23.61 -0.50 11.56
10 26.278 23.27 —26.73 50.00 12.21 —0.50 11.56 Average
11 27.855 34.73 —25.27 60.00 23.60 —0.48 11.61
12 27.855 22.63 -27.37 50.00 11.50 —0.48 11.61 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
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Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : 41~ 42%

Test Engineer : Levi zhao
Temperature : 22 ~23C
Radiated Spurious Emission Test Modes
Mode Band Band Antenna Modulation Channel Frequency Data RU Remark
(GHz) Rate
Mode 1 U-NII-5 5.925-6.425 6+7 802.11a 1 5955 6Mbps - -
Mode 2 U-NII-5 5.925-6.425 6+7 802.11a 45 6175 6Mbps - -
Mode 3 U-NII-5 5.925-6.425 6+7 802.11a 93 6415 6Mbps - -
Mode 4  U-NII-5 5.925-6.425 6+7 802.11a 97 6435 6Mbps - -
Mode 5 U-NII-6 6.425-6.525 6+7 802.11a 105 6475 6Mbps - -
Mode 6 U-NII-6 6.425-6.525 6+7 802.11a 113 6515 6Mbps - -
Mode 7  U-NII-7 6.525-6.875 6+7 802.11a 117 6535 6Mbps - -
Mode 8 U-NII-7 6.525-6.875 6+7 802.11a 149 6695 6Mbps - -
Mode 9 U-NII-7 6.525-6.875 6+7 802.11a 181 6855 6Mbps - -
Mode 10 U-NII-7 6.525-6.875 6+7 802.11a 185 6875 6Mbps - -
Mode 11 U-NII-8 6.875-7.125 6+7 802.11a 189 6895 6Mbps - -
Mode 12 U-NII-8 6.875-7.125 6+7 802.11a 209 6995 6Mbps - -
Mode 13 U-NII-8 6.875-7.125 6+7 802.11a 229 7095 6Mbps - -
Mode 14 U-NII-5 5.925-6.425 6+7 802.11ax HE20 1 5955 MCSO0 Full -
Mode 15 U-NII-5 5.925-6.425 6+7 802.11ax HE20 1 5955 MCSO = RU26/0 -
Mode 16 U-NII-5 5.925-6.425 6+7 802.11ax HE20 1 5955 MCSO RU52/37 -
Mode 17 U-NII-5  5.925-6.425 6+7 802.11ax HE20 1 5955 MCSO RU106/53 -
Mode 18 U-NII-5 5.925-6.425 6+7 802.11ax HE20 45 6175 MCSO0 Full -
Mode 19 U-NII-5 5.925-6.425 6+7 802.11ax HE20 93 6415 MCSO0 Full -
Mode 20 U-NII-5 5.925-6.425 6+7 802.11ax HE40 3 5965 MCSO0 Full -
Mode 21  U-NII-5 5.925-6.425 6+7 802.11ax HE40 43 6165 MCSO Full -
Mode 22 U-NII-5  5.925-6.425 6+7 802.11ax HE40 91 6405 MCSO Full -
Mode 23 U-NII-5 5.925-6.425 6+7 802.11ax HE80 7 5985 MCSO0 Full -
Mode 24 U-NII-5 5.925-6.425 6+7 802.11ax HE80 39 6145 MCSO0 Full -
Mode 25 U-NII-5 5.925-6.425 6+7 802.11ax HES8O0 87 6385 MCSO0 Full -
Mode 26 U-NII-5 5.925-6.425 6+7 802.11ax HE160 15 6025 MCSO0 Full -
Mode 27 U-NII-5 5.925-6.425 6+7 802.11ax HE160 47 6185 MCSO0 Full -
Mode 28 U-NII-5 5.925-6.425 6+7 802.11ax HE160 79 6345 MCSO0 Full -
Mode 29 U-NII-6 6.425-6.525 6+7 802.11ax HE20 97 6435 MCSO0 Full -
Mode 30 U-NII-6 6.425-6.525 6+7 802.11ax HE20 105 6475 MCSO0 Full -
Mode 31 U-NII-6 6.425-6.525 6+7 802.11ax HE20 113 6515 MCSO Full -
Mode 32 U-NII-6 6.425-6.525 6+7 802.11ax HE40 99 6445 MCSO Full -
Mode 33 U-NII-6 6.425-6.525 6+7 802.11ax HE40 107 6485 MCSO0 Full -
Mode 34 U-NII-6 6.425-6.525 6+7 802.11ax HES8O0 103 6465 MCSO0 Full -
Mode 35 U-NII-6 6.425-6.525 6+7 802.11ax HE40 115 6525 MCSO Full -
Mode 36 U-NII-6 6.425-6.525 6+7 802.11ax HES8O 119 6545 MCSO Full -
Mode 37 U-NII-6 6.425-6.525 6+7 802.11ax HE160 111 6505 MCSO0 Full -
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Mode 38 U-NII-7 6.525-6.875 6+7 802.11ax HE20 117 6535 MCSO0 Full -
Mode 39 U-NII-7 6.525-6.875 6+7 802.11ax HE20 149 6695 MCSO0 Full -
Mode 40 U-NII-7 6.525-6.875 6+7 802.11ax HE20 181 6855 MCSO Full -
Mode 41 U-NII-7 6.525-6.875 6+7 802.11ax HE40 123 6565 MCSO Full -
Mode 42 U-NII-7 6.525-6.875 6+7 802.11ax HE40 147 6685 MCSO0 Full -
Mode 43 U-NII-7 6.525-6.875 6+7 802.11ax HE40 179 6845 MCSO0 Full -
Mode 44 U-NII-7 6.525-6.875 6+7 802.11ax HES8O 135 6625 MCSO0 Full -
Mode 45 U-NII-7 6.525-6.875 6+7 802.11ax HES8O 151 6705 MCSO0 Full -
Mode 46 U-NII-7 6.525-6.875 6+7 802.11ax HE160 143 6665 MCSO0 Full -
Mode 47 U-NII-8 6.875-7.125 6+7 802.11ax HE20 185 6875 MCSO0 Full -
Mode 48 U-NII-8 6.875-7.125 6+7 802.11ax HE40 187 6885 MCSO Full -
Mode 49 U-NII-8 6.875-7.125 6+7 802.11ax HES8O 183 6865 MCSO Full -
Mode 50 U-NII-8 6.875-7.125 6+7 802.11ax HE160 175 6825 MCSO0 Full -
Mode 51 U-NII-8 6.875-7.125 6+7 802.11ax HE20 189 6895 MCSO0 Full -
Mode 52 U-NII-8 6.875-7.125 6+7 802.11ax HE20 209 6995 MCSO0 Full -
Mode 53 U-NII-8 6.875-7.125 6+7 802.11ax HE20 229 7095 MCSO0 Full -
Mode 54 U-NII-8 6.875-7.125 6+7 802.11ax HE20 229 7095 MCSO0 RU26/8 -
Mode 55 U-NII-8 6.875-7.125 6+7 802.11ax HE20 229 7095 MCSO RU52/40 -
Mode 56 U-NII-8 6.875-7.125 6+7 802.11ax HE20 229 7095 MCSO0 RU106/54 -
Mode 57 U-NII-8 6.875-7.125 6+7 802.11ax HE40 195 6925 MCSO Full -
Mode 58 U-NII-8 6.875-7.125 6+7 802.11ax HE40 203 6965 MCSO0 Full -
Mode 59 U-NII-8 6.875-7.125 6+7 802.11ax HE40 227 7085 MCSO0 Full -
Mode 60 U-NII-8 6.875-7.125 6+7 802.11ax HES8O 199 6945 MCSO0 Full -
Mode 61 U-NII-8 6.875-7.125 6+7 802.11ax HES8O0 215 7025 MCSO Full -
Mode 62 U-NII-8 5.925-6.425 6+7 802.11ax HE160 207 6985 MCSO Full -
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Summary of each worse mode

Mode Modulation Ch. (II:\;eHi) (dléflem) (dglun\]/l/tm) M(zrg;n Pol. Zizk Result  Remark
1 802.11a 1 5922.37 44.07 68.20 -24.13 V  AVERAGE Pass Band Edge
1 802.11a 1 11910.00 46.54 74.00 -27.46 H PEAK Pass = Harmonic
2 802.11a 45 - - - - - - - Band Edge
2 802.11a 45 12350.00 45.73 74.00 -28.27 H PEAK Pass Harmonic
3 802.11a 93 - - - - - - - Band Edge
3 802.11a 93 12830.00 47.43 88.20 -40.77 \Y, PEAK Pass = Harmonic
4 802.11a 97 - - - - - - - Band Edge
4 802.11a 97 12870.00 46.88 88.20 -41.32 Y, PEAK Pass  Harmonic
5 802.11a 105 - - - - - - - Band Edge
5 802.11a 105 12950.00 47.19 88.20 -41.01 \% PEAK Pass Harmonic
6 802.11a 113 - - - - - - - Band Edge
6 802.11a 113 13030.00 46.55 88.20 -41.65 \% PEAK Pass Harmonic
7 802.11a 117 - - - - - - - Band Edge
7 802.11a 117 13070.00 47.52 88.20 -40.68 \Y, PEAK Pass  Harmonic
8 802.11a 149 - - - - - - - Band Edge
8 802.11a 149 13390.00 47.02 74.00 -26.98 Y, PEAK Pass = Harmonic
9 802.11a 181 - - - - - - - Band Edge
9 802.11a 181 13710.00 46.17 88.20 -42.03 Y, PEAK Pass = Harmonic
10 802.11a 185 - - - - - - - Band Edge
10 802.11a 185 13750.00 45.79 88.20 -42.41 \% PEAK Pass Harmonic
11 802.11a 189 - - - - - - - Band Edge
11 802.11a 189 13790.00 46.53 88.20 -41.67 \Y, PEAK Pass  Harmonic
12 802.11a 209 - - - - - - - Band Edge
12 802.11a 209 13990.00 45.47 88.20 -42.73 H PEAK Pass = Harmonic
13 802.11a 229 7199.56 45.07 68.20 -23.13 H AVERAGE Pass Band Edge
13 802.11a 229 14190.00 45.85 88.20 -42.35 \% PEAK Pass Harmonic
14 802.11ax HE20 1 5923.28 44.06 68.20 -24.14 V  AVERAGE Pass Band Edge
14 802.11ax HE20 1 11910.00 47.84 74.00 -26.16 \% PEAK Pass Harmonic
15 802.11ax HE20 1 5924.45 44.06 68.20 -24.14 H AVERAGE Pass Band Edge
15 802.11ax HE20 1 - - - - - - - Harmonic
16 802.11ax HE20 1 5922.37 44.05 68.20 -24.15 V  AVERAGE Pass Band Edge
16 802.11ax HE20 1 - - - - - - - Harmonic
17 802.11ax HE20 1 5924.84 44.05 68.20 -24.15 V  AVERAGE Pass Band Edge
17 802.11ax HE20 1 - - - - - - - Harmonic
18 802.11ax HE20 45 - - - - - - - Band Edge
18 802.11ax HE20 45 12350.00 45.72 74.00 -28.28 \% PEAK Pass Harmonic
19 802.11ax HE20 93 - - - - - - - Band Edge
19 802.11ax HE20 93 12830.00 46.84 88.20 -41.36 \Y, PEAK Pass  Harmonic
20 802.11ax HE40 3 5923.56 44.09 68.20 -24.11 H AVERAGE Pass Band Edge
20 802.11ax HE40 3 11930.00 45.97 74.00 -28.03 \Y, PEAK Pass = Harmonic
21 802.11ax HE40 43 - - - - - - - Band Edge
21 802.11ax HE40 43 12330.00 46.09 74.00 -27.91 H PEAK Pass Harmonic
22 802.11ax HE40 91 - - - - - - - Band Edge
22 802.11ax HE40 91 12810.00 46.67 88.20 -41.53 \Y, PEAK Pass  Harmonic
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23 802.11ax HE80 7 5922.28 44.34 68.20 -23.86 H AVERAGE Pass Band Edge
23 802.11ax HE80 11970.00 46.88 74.00 -27.12 H PEAK Pass Harmonic
24 802.11ax HE80 39 - - - - - - Band Edge
24 802.11ax HE80 39 12290.00 46.72 74.00 -27.28 H PEAK Pass  Harmonic
25 802.11ax HE80 87 - - - - - - - Band Edge
25 802.11ax HE80 87 12770.00 46.78 88.20 -41.42 Y, PEAK Pass  Harmonic
26  802.11ax HE160 15 5921.80 46.96 68.20 -21.24 H AVERAGE Pass Band Edge
26  802.11ax HE160 15 12050.00 46.45 74.00 -27.55 Y, PEAK Pass = Harmonic
27  802.11ax HE160 47 - - - - - - - Band Edge
27  802.11ax HE160 47 12370.00 46.52 74.00 -27.48 \% PEAK Pass Harmonic
28  802.11ax HE160 79 - - - - - - - Band Edge
28 802.11ax HE160 79 12690.00 47.27 74.00 -26.73 H PEAK Pass = Harmonic
29 802.11ax HE20 97 - - - - - - - Band Edge
29 802.11ax HE20 97 12870.00 47.31 88.20 -40.89 H PEAK Pass = Harmonic
30 802.11ax HE20 105 - - - - - - - Band Edge
30 802.11ax HE20 105 12950.00 48.35 88.20 -39.85 Y, PEAK Pass = Harmonic
31 802.11ax HE20 113 - - - - - - - Band Edge
31 802.11ax HE20 113 13030.00 46.46 88.20 -41.74 \% PEAK Pass Harmonic
32 802.11ax HE40 99 - - - - - - - Band Edge
32 802.11ax HE40 99 12890.00 46.73 88.20 -41.47 H PEAK Pass = Harmonic
33 802.11ax HE40 107 - - - - - - - Band Edge
33 802.11ax HE40 107 12970.00 46.12 88.20 -42.08 H PEAK Pass = Harmonic
34 802.11ax HE80 103 - - - - - - - Band Edge
34 802.11ax HE80 103 12930.00 46.81 88.20 -41.39 \% PEAK Pass Harmonic
35 802.11ax HE40 115 - - - - - - - Band Edge
35 802.11ax HE40 115 13050.00 46.01 88.20 -42.19 \% PEAK Pass Harmonic
36 802.11ax HE80 119 - - - - - - - Band Edge
36 802.11ax HE80 119 13090.00 45.82 88.20 -42.38 \Y, PEAK Pass  Harmonic
37 802.11ax HE160 111 - - - - - - - Band Edge
37 802.11ax HE160 111 13010.00 46.59 88.20 -41.61 H PEAK Pass = Harmonic
38 802.11ax HE20 117 - - - - - - - Band Edge
38 802.11ax HE20 117 13070.00 47.40 88.20 -40.80 \% PEAK Pass Harmonic
39 802.11ax HE20 149 - - - - - - - Band Edge
39 802.11ax HE20 149 13390.00 46.75 74.00 -27.25 H PEAK Pass Harmonic
40 802.11ax HE20 181 - - - - - - - Band Edge
40 802.11ax HE20 181 13710.00 46.50 88.20 -41.70 \Y, PEAK Pass  Harmonic
41 802.11ax HE40 123 - - - - - - - Band Edge
41 802.11ax HE40 123 13130.00 46.06 88.20 -42.14 H PEAK Pass = Harmonic
42 802.11ax HE40 147 - - - - - - - Band Edge
42 802.11ax HE40 147 13370.00 46.29 74.00 -27.71 \% PEAK Pass Harmonic
43 802.11ax HE40 179 - - - - - - - Band Edge
43 802.11ax HE40 179 13690.00 45.42 88.20 -42.78 H PEAK Pass Harmonic
44 802.11ax HE80 135 - - - - - - - Band Edge
44 802.11ax HE80 135 13250.00 45.92 74.00 -28.08 \Y, PEAK Pass = Harmonic
45 802.11ax HE80 151 - - - - - - - Band Edge
45 802.11ax HE80 151 13410.00 45.14 88.20 -43.06 Y, PEAK Pass = Harmonic
46  802.11ax HE160 143 - - - - - - - Band Edge
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46  802.1lax HE160 143 13330.00 46.09 74.00 -27.91 \% PEAK Pass Harmonic
a7 802.11ax HE20 185 - - - - - - - Band Edge
47 802.11ax HE20 185 13750.00 44.99 88.20 -43.21 \Y, PEAK Pass Harmonic
48 802.11ax HE40 187 - - - - - - - Band Edge
48 802.11ax HE40 187 13770.00 45.58 88.20 -42.62 H PEAK Pass Harmonic
49 802.11ax HE80 183 - - - - - - - Band Edge
49 802.11ax HE80 183 13730.00 45.08 88.20 -43.12 H PEAK Pass Harmonic
50 802.1lax HE160 175 - - - - - - - Band Edge
50 802.1lax HE160 175 13650.00 4491 88.20 -43.29 H PEAK Pass Harmonic
51 802.11ax HE20 189 - - - - - - - Band Edge
51 802.11ax HE20 189 13790.00 45.23 88.20 -42.97 \Y, PEAK Pass Harmonic
52 802.11ax HE20 209 - - - - - - - Band Edge
52 802.11ax HE20 209 13990.00 45.13 88.20 -43.07 H PEAK Pass Harmonic
53 802.11ax HE20 229 7196.52 45.04 68.20 -23.16 H AVERAGE Pass Band Edge
53 802.11ax HE20 229 14190.00 46.10 88.20 -42.10 \% PEAK Pass Harmonic
54 802.11ax HE20 229 7200.52 45.04 68.20 -23.16 H AVERAGE Pass Band Edge
54 802.11ax HE20 229 - - - - - - - Harmonic
55 802.11ax HE20 229 7212.36 45.03 68.20 -23.17 V  AVERAGE Pass Band Edge
55 802.11ax HE20 229 - - - - - - - Harmonic
56 802.11ax HE20 229 7208.20 45.05 68.20 -23.15 V  AVERAGE Pass Band Edge
56 802.11ax HE20 229 - - - - - - - Harmonic
57 802.11ax HE40 195 - - - - - - - Band Edge
57 802.11ax HE40 195 13850.00 45.78 88.20 -42.42 \% PEAK Pass Harmonic
58 802.11ax HE40 203 - - - - - - - Band Edge
58 802.11ax HE40 203 13930.00 44.86 88.20 -43.34 \% PEAK Pass Harmonic
59 802.11ax HE40 227 7201.64 45.04 68.20 -23.16 V  AVERAGE Pass Band Edge
59 802.11ax HE40 227 14170.00 45.36 88.20 -42.84 H PEAK Pass Harmonic
60 802.11ax HE80 199 - - - - - - - Band Edge
60 802.11ax HE80 199 13890.00 45.45 88.20 -42.75 \Y, PEAK Pass Harmonic
61 802.11ax HE80 215 7201.44 45.14 68.20 -23.06 V  AVERAGE Pass Band Edge
61 802.11ax HE80 215 14050.00 44.88 88.20 -43.32 H PEAK Pass Harmonic
62  802.11lax HE160 207 7202.68 45.16 68.20 -23.04 H AVERAGE Pass Band Edge
62 802.11ax HE160 207 13970.00 45.58 88.20 -42.62 \% PEAK Pass Harmonic
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Mode Band Edge

U-NII-5_5.925-6.425_802.11a_CH1_5955MHz

ANT 6+7
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
ik ik 1
WIFIBEPM VFI6E PEAK
N B3 | F
5.0 84
! WWWMWWM
448 ' 44
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5899.501 55.B0 8.2 -31.40 42.61 34.86 10.49 3016 Q.00 100 14 PEAC 1 595,00 96.50 ------ ------ B.09 3.4 1053 3L17 .00 100 224 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
1
N B3
W GE(AVE) WIFIGE(AVG)
5.0 A |
448 1 44 R ——
Av
9 15 35
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592457 44.04 68.20 -24.16 30.63 35.05 1052 3116 Q.00 100 124 AVERAGE 1 595,00 89.04 ------ ---e- 747 3.0 1054 3L17 .00 100 224 AVERAGE
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SPORTON LAB. Report No. : FR461913F
1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT 6+7
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
VI GE FRARY VI GE PEAK
L
N B3 | F
5.0 84
1 MWWMW
gt Aurdsdprphhoao 484 MW
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 588400 55.46 88.20 -3L74 4030 34.B4 10.48 3016 Q.00 33 266 PEAC 1 595,00 94.86 ------ ----- BL9 35.20 1054 3L17 @.00 336 266 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
1
N B3
W GR(AVE) WIFIGE(AVG)
5.0 A |
448 1 44 S ———
Av
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592037 4.7 68.20 -24.13 30.69 35.03 1051 3116 Q.00 336 166 AVERAGE 1 595,00 8.2 ------ ---e- 7360 35.24 1055 3L17 .00 336 266 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C7 of C108

TEL : +86-512-57900158
FCC ID: HD5-CT37X0N
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Pol. Horizontal Vertical
1‘.lr!‘\LmI(lll!l]‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
1 ki
i i WG PEA o | WG A
80— — ‘ 80— — ‘
| GEM\@ il GEM\@
1 1
Peak s E i
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 11910.00 de.54 74.00 -27.46 3390 3878 15.21 6L29 0.8 - - PEMC 1 11910.00 46.27 74.80 -27.73 33.65 3878 1521 6129 0.8 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C8 of C108
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Pol. Horizontal Vertical
1mu!vei(llBIMm) o Level (dBuvim)
138 1134
a5 a5
1 ki
i i WG PEA o | WG A
80— — ‘ 80— — ‘
| GEM\@ il GEM\@
Peak m 1 DMWMMWWMM
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12350.00 45.73 74.80 -28.17 5097 38.80 15.54 6L3§ 0.8 - - PEAC 1 12350.00 45.57 74.00 -28.43 32.81 38.80 15.54 6L.38 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C9 of C108
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Report No. : FR461913F

Pol. Horizontal Vertical
1‘.lr!‘\uwel(ll&Mm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| GEMKIQ , WE!GEM\@
m Al
Peak mmmmwwwwﬂ‘w; sl gt s st aples s
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g MWW & B0 B B B B a dg
1 12830.00 46.26 82.20 -41.94 32.9% 30.33 15.92 6L%5 0.8 - - PEMC 1 12830.00 47.43 88.20 -48.77 B4.13 30.33 1592 6L.%5 0.8 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X0N
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Pol. Horizontal Vertical
1‘.lr(‘\uwei(lll!l]‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| GEM\@ il GEM\@
1
Peak e T— DMMWWWWMW’:LG
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12870.00 d6.76 88.20 -41.44 3341 30.37 1.9 6L% 0.0 - - PEMC 1 12870.00 46.08 88.20 -41.32 3334 30.37 15.% 6L.% 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C11 of C108
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Pol. Horizontal Vertical
mLﬂeI(dBu‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| WPGE(@ il WK!GEM\@
1L 1 P 1
Peak RPN e e o g ree L oo s
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12950.00 46.37 88.20 -41.33 23.00 30.40 16.01 6204 .00 --- PEAK 1 12950.00 47.19 88.20 -41.01 33.80 30.40 16.01 6204 000 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X0N
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FCC RF Test Report

SPORTON LAB.

Report No. : FR461913F

Linit Qver Read Ant Cable Presmp  Awx APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor
b v Bm B B B oo deg
1 13030.00 45.35 88.20 -42.55 5285 30.34 6.6 610 0.00

Remark

Pol. Horizontal Vertical
el B L)
138 1134
15 15
i i WG PEA 3 | WG A
i — — ‘ i — — ‘
| i) | i)
0 4 ol 1
Peak ““mummmwmﬁﬁ IRy PPy BAUNSI PTP
Avg 15 b1k
153 163
10000 11600, 1320, 14800, 16400, 16000 10000 1600, 13200, 14800, 16400, 16000
Frequency (MHz) Frequency (MHz)

Linit Qver Read Ant Cable Presmp A APos TRos

Freq Level Line Limit Level Factor Loss Factor Factor Remark

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X0N
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e as. FCC RF Test Report Report No. : FR461913F

Pol. Horizontal Vertical
1mu!vei(llBIMm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| GEM\@ M GEM\@
1
Peak mmmmwmw-wﬁb ; MWWﬁW
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 1370.00 de.46 88.20 -41.74 5315 30.26 16.08 6213 0.0 - - PEMC 1 1370.00 47.51 83.20 -49.68 34.31 30.26 16.08 62.13 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : Cl14 of C108

TEL : +86-512-57900158
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Pol. Horizontal Vertical
1‘.lr(‘\u!mi(lIBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
1 ki
i i WG PEA o | WG A
80— — ‘ 80— — ‘
| WPGE(@ i WTIGEM\@
Peak m 1 WOV f
pn e o ety i i g P Mg
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (lHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13390.00 46.67 74.80 -27.93 2319 .92 6.3 6077 0.8 - - PEM 1 13390.00 47.00 74.00 -20.98 3424 3092 1623 6277 000 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C15 of C108
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Pol. Horizontal Vertical
mLeveI(dBle) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| wa@ | i)
[ 1 o 1
Peak L ' AR
s e e e e T
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 1370.00 45,10 88.20 -43.09 5271 38.60 16.38 6255 0.0 - - PEAC 1 13710.00 46.17 88.20 -42.03 33.77 38.68 16.38 6235 0.0 -- - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X0N
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Report No. : FR461913F

Pol. Horizontal Vertical
1mu}vel(li&]‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
1 ki
i i WG PEA o | WG A
80— — ‘ 80— — ‘
| WAGENG) | WRGEAG)
Peak mwmmm R "mewwm i
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13750.00 45.08 88.20 -43.12 52.60 38.60 16.40 660 0.00 PEAK 1 L3750.00 45.79 88.20 -42.41 3339 30.00 16.49 6260 0.00 - - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X0N
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FCC RF Test Report

SPORTON LAB.

Report No. : FR461913F

Pol. Horizontal Vertical
1‘.lr!‘\uwel(liBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| WPGE(@ il WMEM\@
K 1L 1 P 1
Pea ST e e Rp———" e Y P i
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13790.00 44.% 88.20 -43.15 5055 38.60 16.40 6262 0.00 PEAK 1 13790.00 46.53 88.20 -41.67 34.13 30.00 16.42 6262 0.00 - - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X0N
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SPORTON LAB.

FCC RF Test Report

Report No. : FR461913F

Pol. Horizontal Vertical
mLeveI(dBle) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| ) 1 WREENG]
Peak 4 HMWW
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g MWW & B0 B B B B a dg
1 13999.00 45.47 88.20 -42.73 5291 38.79 16.51 6274 088 - - PEAC 1 13999.00 45.23 88.20 -42.97 32.67 38.79 16.51 6274 0.8 - - PEAC

Sporton Int

ernational Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: HD5-CT37X0N
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saravas. FCC RF Test Report Report No. : FR461913F

13

Mode Band Edge

U-NII-8_6.875-7.125_802.11a_CH229_7095MHz

ANT 6+7
Pol. Horizontal Fundamental
Immmmmm 1wmmmwm
1138 1134
95 a5 1
e Wi GE PEAK] VI GE PEAK
WY W
N v B3 |
5.0 1 84
a8 et s WW
Peak
15 15
163 163
it . 4, T8, i THs 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 717988 57.46 88.20 -30.74 4281 35.60 1163 3258 Q.00 100 176 PEAC 1 709,08 9LBL ------ ---o- 7.1 35.60 1156 3151 0.00 180 276 PEAC
Immmmmm 1wmmmwm
1138 1134
95 a5
1
N B3
M W GE(AVG) WIFIGE(AVG)
448 1 44 i———
Av
163 163
it . 4, T8, i THs 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 7199.56 45.07 68.20 -23.13 30.40 35.60 LL.65 32.68 Q.00 100 176 AVERAGE 1 709,00 8L9 ------ ----- 68.31 35.60 1L57 3152 @.00 100 276 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C20 of C108
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13

Mode Band Edge

U-NII-8_6.875-7.125_802.11a_CH229_7095MHz

ANT 6+7
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
Wi GE PEAK] 1 VI GE PEAK
N B3 |
5.0 ; 84
g bbbt
i ik 88 MWWW
Peak
15 15
163 163
it . 4, T8, i THs 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 74044 5703 88.20 3117 4040 35.60 LL66 32.64 Q.00 383 169 PEAC 1 709,00 89.3] ----m- --e- 7480 35.60 1156 3151 @.00 33 209 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
i3 i3 1
M W GE(AVG) WIFIGE(AVG)
448 i 44 Fip———
Av
g . 32‘5V//—/“/-——/\’M_/
163 163
it . 4, T8, i THs 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 719.60 45.05 68.20 -23.15 30.41 35.60 Ll.64 32.60 Q.00 383 169 AVERAGE 1 709,00 80.29 ------ ----- 65.04 35.60 1156 3151 @.00 33 269 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C21 of C108
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Pol. Horizontal Vertical
1‘.lr!‘\uwei(llBIMm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| WAGENG) | i)
Peak e i v y j
it s e A o s .
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 14190.00 45.20 82.20 -43.00 5250 38.99 16.65 6004 0.00 --- PEAK 1 14190.00 45.05 88.20 -42.35 3315 38.99 16.65 62.04 008 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C22 of C108
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SPORTON LAB. Report No. : FR461913F
14
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full_5955MHz
ANT 6+7
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
W GRPEAK] VI GE PEAK
N B3 | F
5.0 84
! WWM’WMWM
448 4&8W
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Quer Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 58331 9517 88.20 -33.03 4018 3467 10.43 3011 o.B0 101 I PEK 1 5955.00 99.44 ---omn --ee- B.87 35.20 1054 3L17 6.0 1ol 22 PEMC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 i
N B3
WIFSE(AVG) WIFIGE(AVG)
5.0 A |
448 1 44 e ———
Av
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592445 4405 68.20 -24.15 30.64 35.05 1052 3116 Q.00 101 122 AVERAGE 1 595,00 99.18 ------ ----- 76.61 35.20 10.54 3117 0.00 161 221 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 of C108
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14

Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full_5955MHz

ANT 6+7
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
Wil BAPEM VI GE PEAK
N V B3 | F
il il
! il b
ot L et it ko e b o G B
4g gPTATETATATIEW NIRRT b A o A L L L B waW
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5985.73 95.46 88.20 -3L74 4019 34.93 1050 316 Q.00 354 162 PEAC 1 595,08 98,70 ------ ---o- B.15 35.20 1054 3L17 6.0 34 26l PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
1
N B3
WIFBE(AVG) WIFIGE(AVG)

650 65, |
488 1 484 M
Av V“'/_/—/*/V_A/_/

g 5 5

163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 392328 44.06 68.20 -24.14 30.67 35.04 1051 3116 Q.00 354 162 AVERAGE 1 595,00 87.61 ------ ----- 7404 35,20 1054 3L17 .00 34 261 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C24 of C108

TEL : +86-512-57900158
FCC ID: HD5-CT37X0N



e as. FCC RF Test Report

Report No. : FR461913F

Pol. Horizontal Vertical
mLﬂeI(dBu‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
ki kl
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1
Peak MWMWWMWW nwwmmmwmwm
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g MWW & B0 B B B B a dg
1 11910.00 46,38 74.00 -27.62 33.76 38.78 15.21 6L.29 .00 PEAK 1 11910.00 47.54 74.00 -26.16 3.2 3878 152 6129 808 -- - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X0N
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saravas. FCC RF Test Report

Report No. : FR461913F

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU26/0_5955MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
W GE PEAK] VI GE PEAK
N B3 | F
5.0 84
" Jiwia vttt Rl i WMWMWWW"”MMA
488 4&8W
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 592450 %6.18 88.20 -3L00 477 .05 1052 3116 Q.00 106 104 PEAC 1 5955.00 100.01 ------ ------ 6.4 35.20 10.54 3L17 .00 106 204 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
N B3
WIFISEIAVG) WIFIGE(AVE)
5.0 \I\\F A |
448 1 44 P ———
Av
g 15 32‘5,/"—/*/*—#\,'
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592445 44.06 68.20 -24.14 3063 35.05 1052 3016 Q.00 106 104 AVERAGE 1 595,08 9LBL ------ ---e- 7805 3.0 1054 3L17 .00 186 204 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C26 of C108
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15

Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU26/0_5955MHz

ANT 6+7
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 \
' WHEpe] ‘ WIF G PEAK
N B3 | F
5.0 1 84
et b MMWWWWWM
e 4HW
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5847.80 95.69 8.2 3151 468 .70 10.45 3114 Q.00 333 14 PEAC 1 595,00 93.50 ------ ----- B9 35,20 1054 3LD17 6.0 33 24 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 i
N B3
WIFISEIAVG) WIFIGE(AVG)
448 1 44 I ———
Av
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 923,60 44.04 68.20 -24.16 3063 35.04 1051 3016 Q.00 353 154 AVERAGE 1 595,00 89.%5 ------ --e- 76.38 35.20 1054 3L17 .00 353 254 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C27 of C108
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20 CH1_RU52/37_5955MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
Wi G PEAK] VI GE PEAK
N B3 | F
5.0 84
1 bRt
g o 4&8W
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 587011 55.74 88.20 3146 4263 3478 10.47 3016 Q.00 10 172 PEKC 1 5955.00 101,56 ------ ------ 0.9 35.20 10.54 3L17 .00 100 271 PEMC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
N B3
WIFISE(AYG) WIFIGE(AVG)
5.0 A |
448 1 44 A —————
Av
g " 32‘E’v‘\'/_J_,—_/"_‘/\"/
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 392328 4405 68.20 -24.15 30.66 35.04 1051 3016 Q.00 100 172 AVERAGE 1 595,00 9133 ---omn --ee- 7878 35.20 1054 3L17 .00 100 271 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C28 of C108
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SPORTON LAB. Report No. : FR461913F
16
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU52/37_5955MHz
ANT 6+7
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
' W ‘ WIF G PEAK
N B3 | F
5.0 1 84
45,9“**WL i 44 W
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 58451 56.64 88.20 -3L6 43.63 3472 10.45 3016 Q.00 3% 240 PEAC 1 595,00 9.3 ------ ----- 0.9 35.20 10.54 3L17 .00 3% 248 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 i
N B3
WIFLBE(AVG) WIFIGE(AVG)
5.0 A |
448 1 44 e ——————
Av
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592037 4405 68.20 -M4.15 30.67 35.03 1051 3116 Q.00 396 240 AVERAGE 1 595,00 99.2 ------ ------ 76.69 35.20 10.54 3L17 000 39 240 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C29 of C108
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU106/53_5955MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
Wi GEPEA VI GE PEAK
N B3 | F
5.0 84
f NWMMMMMWWM
Pt Dl i e il e 4&3W
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 592484 55.89 88.20 3131 4048 3505 1052 316 Q.00 10 103 PEAC 1 5955.00 10124 ------ ---o- .67 35.20 10.54 3L17 .00 100 223 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
N B3
WIFIE(AVG) WIFIGE(AVG)
5.0 A |
448 1 44 P ——————
Av
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592315 44.05 68.20 -24.15 30.66 35.04 1051 3016 Q.00 100 123 AVERAGE 1 595,00 9230 ------ ---e- 7873 3.0 1054 3L17 .00 100 223 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X0N
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SPORTON LAB. Report No. : FR461913F
17
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU106/53_5955MHz
ANT 6+7
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
ik k !
WIFIB,EPM VFI6E PEAK
N U B3 | F
5.0 84
kg B A ﬂ.‘ A
448 4&8W
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 592353 55.49 8820 -3L71 4010 3504 1051 3016 Q.00 3 170 PEAC 1 595,00 96.50 ------ ------ 8.9 35.20 10.54 3L17 6.0 300 270 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
1
N B3
W BE(AVG) WIFIGE(AVG)
5.0 A |
448 1 44 e ——
Av
g s 32‘5\/\/_/_/—/"—’\”
163 163
815 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592484 4405 68.20 -24.15 30.64 35.05 1052 3116 Q.00 300 170 AVERAGE 1 595,00 83.68 ------ ------ 7.3 3.0 1054 3L17 .00 300 270 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C31 of C108
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Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIMm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| WAGENG) | WRGEAG)
Peak MWMWMMW‘ s DWMWW
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g MWW & B0 B B B B a dg
1 12350.00 45.69 74.00 -28.31 3295 38.80 15.54 6L35 .00 --- PEAK 1 12350.00 45.70 74.00 -28.18 32.% 38.80 15.54 6L.38 0.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X0N
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SPORTON LAB.

FCC RF Test Report

Report No. : FR461913F

Pol. Horizontal Vertical
1mu}vel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| WAGENG) | WRGEAG)
1
Peak mmwmmmmwmwm Rt "WMWWWWM
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12830.00 d46.69 88.20 -41.51 3339 30.33 15.92 6L%5 .00 PEAK 1 12830.00 46.04 88.20 -41.36 33.%4 30.33 15.92 6L.%5 0.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X0N
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20

Mode Band Edge

U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full_5965MHz

ANT 6+7
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
MIF,}Y&WEM VFI6E PEAK
N L B3 | F
5.0 84
1 WWWWWWW
fgg e ! 44 W
Peak
15 15
163 163
815 5853, 5881, 5909, 5931, 5965 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 587750 5554 88.20 -3L.6e 4240 3B 10.47 3016 Q.00 100 282 PEAC 1 5965.00 95.% ------ ---e- 8.9 3.7 105 3L17 .00 100 202 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5

i3 LW
W 6EAVG) WIFI GE(AVE)
[ Al |

a | e ————E
Av
g s " W/_,—"/_VJ

163 163
815 5853, 5881, 5909, 5931, 5965 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592356 44.09 68.20 -24.11 30.70 35.04 1051 3116 Q.00 100 102 AVERAGE 1 5965.00 87.2 ------ ------ 7360 3B.07 105 3L17 .00 100 202 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C34 of C108
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SPORTON LAB. Report No. : FR461913F
20
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full_5965MHz
ANT 6+7
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
WF| G PE VFI6E PEAK
N B3 | F
5.0 84
! WMWMWM
4g! v i 44
Peak
15 15
163 163
815 5853, 5881, 5909, 5931, 5965 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 589400 54.B3 88.20 -33.37 4162 3400 1049 3016 Q.00 298 164 PEAC 1 5965.00 93.64 ------ ----- .94 3.3 105 3L17 6.0 298 204 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
1
N B3
[\\HEE ) WIFIGE(AVG)
5.0 Vo A |
448 1 44 P ——_—
Av
9 15 35
163 163
815 5853, 5881, 5909, 5931, 5965 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592480 44.04 68.20 -24.16 30.63 3505 1052 3116 Q.00 298 164 AVERAGE 1 5965.00 84.26 ------ ------ 7.3 3531 1056 3L17 .00 298 204 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C35 of C108
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Pol. Horizontal Vertical
mLeveI(d&Mm) o Level (dBuvim)
138 1134
a5 a5
ki kl
i i WG PEA o | WG A
80— — ‘ 80— — ‘
| ) 1 WREENG]
1
Peak b [PPSR ———————_
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g MWW & B0 B B B B a dg
1 11930.00 45,84 74.00 -28.16 3321 3878 15.22 6L3 .00 --- PEAK 1 11930.00 45.57 74.00 -28.03 333 3478 15.22 6LM 0.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X0N
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Report No. : FR461913F

Linit Qver Read Ant Cable Presmp  Awx APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark

Mz dBuu/mdBv/in B dBY B B B M8 o deg
1 12330.08 46.09 74.80 -27.91 953,33 38.80 15.53 6L57 @.00 - --- PEAK

Pol. Horizontal Vertical
el B el B
138 134
LA a5
i i WG PEA 3 | WG A
i — — ! 1) — — !
i m\@ i w&q\@
Peak e 1 b 1
i TR S R AR e T
Avg 38 bk
163 163
10000 11600, 13200, 14810, 16400, 10000 11600, 13200, 14800, 16400, 10000
Frequency (MHz) Frequency (MHz)

Linit Qver Read Ant Cable Presmp A APos TRos

Freq Level Line Limit Level Factor Loss Factor Factor Remark

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: HD5-CT37X0N
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e as. FCC RF Test Report Report No. : FR461913F

Pol. Horizontal Vertical
1‘.lr(‘\LmI(lll!l]‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
1 ki
i i WG PEA o | WG A
80— — ‘ 80— — ‘
| wa@ | i)
1L i P 1
Peak [FRPRISRAT S Te———————" L S e
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12810.00 45.79 88.20 -42.41 5251 30.31 15.% 6L%3 0.8 - - PEAC 1 12810.00 46.67 88.20 -41.53 3339 30.31 15.% 6L.93 0.8 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C38 of C108
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23
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full_5985MHz
ANT 6+7
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
My, VI GE PEAK
N B3 | F
5.0 84
Beiaytybis A,”,Mj WMMMWW‘WM“"WW
448 44
Peak
15 15
163 163
815 5857, 5883, 590, 5983, 5985 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5879.88 55.55 8.2 365 441 3482 10.48 3016 Q.00 100 14 PEAC 1 595,00 97.97 ---om- --ee- M5 B34 1057 L1 6.0 100 224 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
1
N B3
W GE(AVG) WIFIGE(AVG)
5.0 A |
448 1 44 e ——
Av
9 15 35
163 163
815 5857, 5883, 590, 5983, 5985 1000 2600, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592028 4430 68.20 -23.50 30.%6 35.03 1051 30L1e Q.00 100 124 AVERAGE 1 5985.00 86.78 ------ ------ 7AW B34 1057 3L 600 100 224 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C39 of C108
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23
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full_5985MHz
ANT 6+7
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5 1
WG PE VI GE PEAK
N B3 | F
5.0 84
1 WMWWWW
48! 44
Peak
15 15
163 163
815 5857, 5883, 59, 5983, 5985 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Preamp Awx APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5883701 95.50 8.2 -3L.68 4037 34.B3 10.48 3016 Q.00 I 170 PEAC 1 595,00 93.74 ---emn --ee- 7.9 3$.38 1058 3L e 7 27 PEAC
11nLe\leI (dBuVIm) 11"Le\ie\ (dBuVIm)
1138 1134
95 a5
1
N B3
A[\ /\1 Fl GERAVG) WIFIGE(AVG)
5.0 I A |
448 1 44 P ———————
Av
9 15 15
163 163
815 5857, 5883, 590, 5983, 5985 1000 2600, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 59215 44.15 68.20 -2.05 30.77 35.03 1051 3116 Q.80 277 170 AVERAGE 1 5985.00 85,00 ------ ----- TLB 3.8 1058 3L17 .00 277 270 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C40 of C108
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